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TEST REPORT CERTIFICATION

Applicant - TP-LINK TECHNOLOGIES CO., LTD.
Manufacturer :  TP-LINK TECHNOLOGIES CO., LTD.
EUT Description :  150Mbps Wireless N ADSL2+ Modem Router
FCCID - TE7TDW890INV1

(A) MODEL NO. : TD-W8901N

(B) SERIAL NO. : N/A

(C) POWER SUPPLY : DC 9V
(D) TEST VOLTAGE : DC 9V From Adapter Input AC 120V/60Hz

Tested for comply with:
FCC Rules and Regulations Part 15 Subpart C: 2011

Test procedure used:
ANSI C63.10:2009

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to confirm
comply with all the FCC Part 15 Subpart C requirements.

The test results are contained in this test report and AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.
is assumed full responsibility for the accuracy and completeness of these tests. Also, this report shows
that the Equipment Under Test (EUT) is to be technically compliant with the FCC and IC requirements.
This report contains data that are not covered by the NVLAP accreditation.

This Report is made under FCC Part 2.1075. No modifications were required during testing to bring
this product into compliance.

This report applies to above tested sample only. This report shall not be reproduced in part without
written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the federal government.

Date of Test : Mar.06™ Apr.09, 2013 Report of date: Apr.19, 2013
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1.

SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results

The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
FCC Part 15: 15.207
. . PA
Power Line Conducted Emission ANSI C63.10: 2009 SS
FCC Part 15: 15.209
) . PA
Radiated Emission ANSI C63.10: 2009 SS
Band Edae C i FCC Part 15: 15.247 PASS
and =age Lompliance ANSI C63.10: 2009
Conducted ] o FCC Part 15: 15.247 PASS
onducted spurious emissions ANSI C63.10: 2009
6dB Bandwidth FCC Part 15: 15.247 PASS
anawi ANSI C63.10: 2009
Peak OUtout P FCC Part 15: 15.247 PASS
cax utput Fower ANSI C63.10: 2009
5 Soectral Densit FCC Part 15: 15.247 PASS
ower spectral Lensity ANSI C63.10: 2009
Antenna requirement FCC Part 15: 15.203 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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2. GENERAL INFORMATION

2.1.Description of Device (EUT)

Product Name
Model Number
FCC ID

Operation Frequency

Channel Number

Modulation Technology

Antenna Assembly Gain

Applicant

Manufacturer

Power Adapter

Date of Test
Date of Receipt

Sample Type

150Mbps Wireless N ADSL2+ Modem Router
TD-W8901N
TE7TDWS8901INV1

IEEE 802.11b: 2412MHz—2462MHz
IEEE 802.11g: 2412MHz—2462MHz
IEEE802.11n HT20: 2412MHz—2462MHz
IEEE802.11n HT40: 2422MHz—2452MHz

IEEE 802.11b/g, IEEE 802.11n HT20: 11 Channels
IEEE 802.11n HT40: 7Channels

IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)

IEEE 802.11g: OFDM(64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11n HT20, HT40: OFDM (64QAM, 16QAM,
QPSK,BPSK)

Dipole Antenna, 5.0dBi Gain

TP-LINK TECHNOLOGIES CO., LTD.

Building 24(floors 1,3,4,5) and 28 (floors1-4) Central
Science and Technology Park, Shennan Rd, Nanshan,
Shenzhen, China

TP-LINK TECHNOLOGIES CO., LTD.

Building 24(floors 1,3,4,5) and 28 (floors1-4) Central
Science and Technology Park, Shennan Rd, Nanshan,
Shenzhen, China

Manufacture: TP-LINK, M/N: T090060-2B1
Cable: Unshielded, Detachable, 1.5m

Mar.06~Apr.13, 2013
Feb.21, 2013

Prototype production

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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2.2.Test Information

A special test software was used to control EUT work in Continuous TX mode(100% duty cycle),
and select test channel, wireless mode and data rate.

Tested mode, channel, and data rate information
Mode data rate Channel Frequency
(Mpbs)(see Note) (MHz)

IEEE 802.11b 11 Low :CH1 2412
11 Middle: CH6 2437
11 High: CH11 2462

IEEE 802.11g 54 Low :CH1 2412
54 Middle: CH6 2437
94 High: CH11 2462

IEEE 802.11n HT20 6.5 Low :CH1 2412
6.5 Middle: CH6 2437
6.5 High: CH11 2462

IEEE 802.11n HT40 13.5 Low :CH1 2422
13.5 Middle: CH4 2437
13.5 High: CH7 2452

Notel: According exploratory test, EUT will have maximum PK output power

in those data rate, so those data rate were used for all test.

Note2: The worst case EUT setup position was reported in the report

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDWS8901NV1 page 2-3
2.3.Tested Supporting System Details
No. Description ACS No. Manufacturer Model Serial Number Approved type
1 Notebook Test PCR DELL D430 PP0O9S MFCC DoC

2.4. Block diagram of connection between the EUT and simulators

(EUT: 150Mbps Wireless N ADSL.2+ Modem Router)

EUT
la
Notebook

Adapter

l a: LAN Cable

AC Mains

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008




AUDIX ]

FCC ID:TE7TDWS8901NV1

AUDIX Technology (Shenzhen) Co., Ltd.

page

2-4

2.5. Test Facility

Site Description
Name of Firm

3m Anechoic Chamber

3m & 10m Anechoic Chamber

EMC Lab.

Audix Technology (Shenzhen) Co., Ltd.
No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou,
Shenzhen, Guangdong, China

Certificated by FCC, USA
Registration Number: 90454
Valid Date: Feb.22, 2015

Certificated by FCC, USA
Registration Number: 794232

Valid Date: Oct.31, 2015

Certificated by Industry Canada
Registration Number: IC 5183A-1
Valid Date: Jun.13, 2014

Certificated by DAKKS, Germany
Registration No: D-PL-12151-01-01
Valid Date: Feb.01, 2014

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2014

2.6.Measurement Uncertainty (95% confidence levels, k=2)

Test Item

Uncertainty

Uncertainty for Conduction emission test
in No. 1 Conduction

+3.06 dB (150KHz to 30MHz)

Uncertainty for Radiation Emission test
in 3m chamber

3.6 dB(30~200MHz, Polarize: H)

3.8 dB(30~200MHz, Polarize: V)

4.2 dB(200M~1GHz, Polarize: H)

3.8 dB(200M~1GHz, Polarize: V)

Uncertainty for Radiation Emission test in
3m chamber (1GHz-18GHz)

3.1dB (Distance: 3m Polarize: V)

3.7 dB (Distance: 3m Polarize: H)

Uncertainty for Radiated Spurious

Emission test in RF chamber 3.57dB

Uncertainty for_ anductlon Spurious 200 dB
emission test

Uncertainty for Output power test 0.73dB

Uncertainty for Power density test 2.00 dB
Uncertainty for Frequency range test 7x10°
Uncertainty for Bandwidth test 83 kHz

Uncertainty for DC power test 0.038 %
Uncertainty for test site temperature and 0.6°C

humidity 3%

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13008
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3. POWER LINE CONDUCTED EMISSION MEASUREMENT
3.1.Test Equipments
Item Equipment Manufacturer | Model No. Serial No. Last Cal. |Cal. Interval
1. Test Receiver |Rohde & Schwarz| ESHS10 838693/001 | Oct.31,12| 1 Year
2. L.I.S.N.#1 Rohde & Schwarz| ESH2-Z5 834066/011 | Oct.31,12| 1 Year
3. L.1.S.N.#3 Kyoritsu KNW-242C 8-1920-1 May.08,12| 1 Year
4, Terminator Hubersuhner 50Q No. 1 May.08, 12| 1 Year
5. Terminator Hubersuhner 50Q No. 2 May.08, 12| 1 Year
6. RF Cable Fujikura 3D-2W No.1 May.08, 12| 1Year
7. Coaxial Switch Anritsu MP59B M50564 May.08, 12| 1 Year
8. Pulse Limiter |Rohde & Schwarz| ESH3-Z2 100341 May.08, 12| 1 Year
3.2.Block Diagram of Test Setup
PC System Receiver EUT Peripheral
I ] Py ] A
80cm
0.8m
—
LISN LISN & |

:50Q Terminator

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13008
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3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

3.4.1. 150Mbps Wireless N ADSL2+ Modem Router (EUT)

Model Number : TD-W8901N
Serial Number : N/A

3.4.2. Support Equipment  : As Tested Supporting System Details, in Section 2.3.
3.5.0perating Condition of EUT

3.5.1. Setup the EUT and simulator as shown as Section 2.4.
3.5.2. Turned on the power of all equipment.
3.5.3. PC run test software to control EUT work in Tx mode.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
connected to the power mains through a line impedance stabilization network (L.I.S.N. 1#).
This provides a 50 ohm coupling impedance for the EUT (Please refer the block diagram of
the test setup and photographs). The AC line are checked to find out the maximum conducted
emission. In order to find the maximum emission levels, the relative positions of equipment
and all of the interface cables shall be changed according to ANSI C63.10: 2009 on
Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS10) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

3.7.Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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Data: 10 File: D:'DATA 2013 Report dataiT'TP-LINKACS1300141.EMG (16)
0 Level (dBuv) Date: 2013-03-16
FCCPART 15 C
: FGI* PART 15 C (AVG)
4 i £
A
10
0
A5 2 5 1 2 Li 10 20 30
. Frequency {MHz
Trace: (Discrete) a4 C¥ | )
Fice no lffconduction DIata Mo 10
Dis./Ant. Hio Z012 E3HZ-ZE5 LINE
Limit tFCC PART 15 C
Env./In=. 1Z3.5%C/BE% Engineer :Leo-Li
EUT :150Mbps Wireless N AD3LEZ4+ Modem Router
Power Rating :DC 9V From Adapter Input AC 120V/60Hs
Te=zt Mode tTx Mode
W/H:TDh-WS901H
current
Clatp Ewission
Mo Freqg Factor Feading Level Limits Margin Femark
[MH=z) [dBE) [dBud) [dBud) [dBud) [cBuk) [dE)
1 0.15000 0.19 43.11 43 .44 56.00 12.56 brerage
2 0O.15000 0.19 55.61 55.94 g6,00 10.06 QF
3  0.z0900 0.19 34,60 34.94 5E3.24 15.30 bierage
4 0.20900 0.19 45,90 47 .24 63.24 16.00 QF
& 0O.50800 0.19 3z2.20 32.54 46,00 13.46 Lrerage
& 0.50800 0.19 41.30 41.64 56.00 14.36 QF
7 11.340 0.53 45.59 45.30 50.00 3.70 brerage
g 11.340 0.53 49,49 50.20 &0.00 Q.80 QF
9 12.320 0.53 45.10 45.86 E0.00 3.14 birerage
i0 12.320 0.58 50.20 50.96 &60.00 Q.04 QF
11 12.980 0.682 43.41 44,21 50,00 5.79 Lrerage
1z 1z .980 0.62 47.21 45.01 0. 00 11.99 QF
Femarks: l.Emission Lewvel=Current Clamp Factor+BReading.

2.If the average limit is mwet when useing a quasi-peak detector.
the EUT shall be deewed to meet both liwits and measurement
with average detector 1S uhhnecesSsSary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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Data: 11 File: D:DATAZ013 Report data'T'TP-LINK'ACS 130014 1.EMG (16)
0 Level (dBuv) Date: 2013-03-16

FCCPART 15 C

FLO PART 15 C (AVG)

. |
40
0
A5 2 5 1 2 Li 10 20 30
Trace: (Discrete) Frequency (MHz)
Fice no lffconduction DIata Mo 111
Dis./Ant. Hu Z012 E3HZ2-Z5 MNEUTELL
Limit tFCC PART 15 C
Env.,/Ins. 123 .5%C/65% Engineer :Leo-Li
EUT 1150Mbops Wireless N AD3LZ4+ Modem Router
Power Rating :DC 9V From Adapter Input AC 120V/60Hz
Te=zt HMode tTx Mode
N/ : TD-W390 10
current
Clatap Eimi=zsion
Mo Freqg Factor Feading Lewvel Limits Margin FRemark
[MH=z) (dBE) [dBud) [dBud) [dBud) [cdBuk) [dB)
1 0.15000 0.21 40. 40 40.75 E6.00 15.25 bierage
2 0.15000 0.21 51.60 51.895 G66.00 14.05 QF
3 0.3zZ2900 0.22 34.20 34.57 49,43 14.91 Lrerage
4 0.3z2900 0.22 43.10 435 .47 59,43 16.01 QF
5 0.50800 0.23 33.30 33.68 46.00 12.32 brerage
& 0,50800 0.23 40.90 41.28 5E6.00 14.72 QF
7 10.650 0.47 43 .40 44 . 04 E0.00 5.96 birerage
a 10. 650 0.47 47 .70 45.34 &60.00 11.66 QF
=] 11.340 0.51 44,589 45.58 50,00 4,42 Lrerage
10 11.340 0.51 49.19 49,33 0. 00 10.1z2 QF
11 12.320 0.55 44 .30 45.63 50.00 4,37 Lerage
iz 12.320 0.55 49,20 49,93 &0.00 10.07 Qp

2.1f the average limit iz mwet when useing a quasi-peak detector.
the EUT shall be deemed Lo meet hoth limits and measurement
with average detector is unnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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4. RADIATED EMISSION MEASUREMENT

4.1.Test Equipment
4.1.1. For frequency range 30MHz~1000MHz (At Anechoic Chamber)

Iltem| Equipment Manufacturer | Model No. | Serial No. Last Cal. |Cal. Interval
1 3#Chamber AUDIX N/A N/A Nov.24,12 1 Year
2 | EMI Spectrum Agilent E4407B | MY41440292 |May.08, 12| 1 Year
3 | Test Receiver | Rohde & Schwarz | ESVS10 | 834468/011 [May.08,12| 1 Year
4 Amplifier HP 8447D | 2648A04738 |May.08,12| 1 Year
5 |Trilog-Broadba| SCHWARZBECK | VULB 9168-429 [Nov.27,12 | 1.0 Year

nd Antenna 9168
6 RF Cable MIYAZAKI CFD400-N |3# Chamber No.1{May.08, 12| 1 Year
L
7 | Coaxial Switch Anritsu MP59B M74389 May.08, 12| 1 Year
4.1.2. For frequency range 1GHz~25GHz (At Anechoic Chamber)

Item Equipment Manufacturer| Model No. Serial No. Last Cal. | Cal. Interval
1 |Spectrum Analyzer| Agilent E4407B MY41440292 | May.08, 12 1 Year
2 Horn Antenna EMCO 3115 9510-4580 | June.05, 12 1 Year
3 Amplifier Agilent 8449B 3008A00863 | May.08, 12 1 Year
4 RF Cable Hubersuhner | SUCOFLEX106| 77980/6 May.08, 12 1 Year
5 RF Cable Hubersuhner | SUCOFLEX106| 77977/6 May.08, 12 1 Year
6 Horn Antenna EMCO 3116 00060089 | Nov.25,11 1.5 Year

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13008




AUDIX ]

FCC ID:TE7TDWS8901NV1

AUDIX Technology (Shenzhen) Co., Ltd.

pade 4-2

4.2.Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

3m

»
»

2.0m(L)*1.0m(W)*0.8m(H) _,

} ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

TURN TABLE
(FIBRE GLASS)

Combining Network| | AMP

|| Spectrum Analyzer| |

PC System

[
Receiver

For frequency range 1GHz-25GHz

Semi-anechoic 3m Chamber

3m

2.0m(L)*1.0m(W)*0.8m(H)

T~

ABSORBER

' ' | 2.4m*2.4m

»
»

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

TURN TABLE
(FIBRE GLASS)

Combining Network| [ AMP

|| Spectrum Analyzer| |

PC System

[
Receiver

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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4.3.Radiated Emission Limit
4.3.1. 15.209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters puV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level uV/m
(2) The smaller limit shall apply at the cross point between two frequency
bands.
(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

4.3.2. 15.205 Restricted bands of operation

MHz MHz MHz GHz
0.090-0.110 16.42-16.423 399.9 - 410 45-5.15
'0.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35-5.46

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-85
417725 - 417775 37.5-38.25 1435 - 1626.5 9.0-92
420725 - 4.20775 73-74.6 1645.5 - 1646.5 3-95
6.215-6.218 748 -75.2 1660 - 1710 10.6 - 12.7
6.26775 - 6.26825 108 -121.94 1718.8-1722.2 1325-134
6.31175-6.31225 123 - 138 2200 - 2300 14,47 -14.5
8.291 -8.294 149.9 - 150.05 2310 - 2390 1535-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-240
12.29-12.293 167.72 - 173.2 3332 -3339 31.2-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 -36.5
12.57675 - 12.57725 322-3354 3600 - 4400 A

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits
shown in 15.209, all the other emissions shall be at least 20dB below the fundamental emissions
or comply with 15.209 limits.

4.4 EUT Configuration on Test
The configurations of EUT are listed in Section 3.5.
4.5.0perating Condition of EUT

Same as Conducted Emission test that is listed in Section 3.6. except the test set up replaced
by Section 4.2.
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4.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground. The
turn table can rotate 360 degrees to determine the position of the maximum emission level.
Power on the EUT and let it working in test mode, then test it. EUT is set 3 meters away from
the receiving antenna, which is mounted on a antenna tower. The antenna can be moved up
and down between 1 meter and 4 meters to find out the maximum emission level. Broadband
antenna (calibrated bilog antenna) is used as receiving antenna. Both horizontal and vertical
polarization of the antenna are set on test.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency range
from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 3MHz and RBW is set at 1IMHz for peak
emissions measurement above 1GHz and 1MHz RBW, 10Hz VBW for average emissions
measure above 1GHz

The frequency range from 30MHz to 10" harmonic (25GHz) are checked. and no any

emissions were found from 18GHz to 25 GHz, So the radiated emissions from 18GHz
to 25GHz were not record.

4.7.Radiated Emission Test Results
PASS.
All the emissions from 30MHz to 25 GHz were comply with 15.209 limits.

Note: For emissions above 1GHz, if peak level comply with average limit, then the average
level is deemed to comply with average limit.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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Frequency: 30MHz~1GHz

Data: 1
0 Level (dBulim)

File: E:2013 Report Data'T'TP-LINKACS 130014 1.EMG (4}

Date: 2013-04-05

I —
40

FCC PART 15 C {311}

3
| EMM
030 224, 418. 612. 806. 1000
Frequency (MHz)

S3ite no. 3 Charber Data no. 1

Di=s. / Aint. 3m 9165-429 Ant. pol. HORIZONTAL

Limit FCC PART 15 C ([3M)

Emwv. / Ins. 24%C/a5% Engineer Leo-Li

EUT 150Mbp=s Wireles=s N AD3LZ4+ Modein Router

Power rating DC 9V From Adapter Input AC 120V/a60H=z

Te=st Mode Tx Mode

W/W: TD-W390 1N
Ant. Cable Emission
Nao. Freg. Factor Lo=s=z FEReading Lewel Limit=s HMargin Eewark
[MHz) {dB/m) [dE) [dBuV) (ABuWV/m)  (dBuV/m) [dE)

1 160.950 14.05 0.949 13.38 25.42 43.50 15.08 QF
2 250.060 11.57 1.16 258.95 41.71 46.00 4.29 QP
3 313.240 13.13 1.31 22.41 36.85 46.00 9.15 QF
4 419.940 15.Z5 1.62 16.09 32.9a 46.00 13.04 QF
= 749,740 20.27 2.560 Q.55 32.41 46,00 13.59 QF
[ S49.650 Z21.04 2.75 Q.35 33.17 46.00 1Z2.83 QF

Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Reading.

2.

The emission levels that are 20dE below the official

liwit are not reported.
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Data: 2
0 Level (dBuvin)

File: EX2013 Report Data'T\TP-LINKACS 130014 1.EMG (4)

Date: 2013-04-05

) I s

FCC PART 15 C (3M)

5 fi
030 224, 418. 612, 206, 1000
Frequency (MHz)
3itce no. 3m Chamber Data no.
Dis. / Aint. 3m 9165-429 Ant. pol. VERTICAL
Limit FCC PART 15 C [3M)
Enw. / Ins. 24*C/ a5% Engineer Leo-Li
EUT 150Mbhps Wireless N ADSLZ+ Modem Router
Power rating DC 9V From Adapter Input LC 120V/60HEZ
Test Mode T= Mode
M/M: TDh-WE901M
Ant. Cahle Etnis=ion
o Freq Factor Loss Feading Level Limits Margin Femark
[MHz) [dB/m) [dB) [dBuv) (dBuV/m) (dBuW/m) [dE)
1 31.940 13.Z29 0.45 Z0.91 34.65 40.00 5.35 QF
2 50,440 9.30 0.76 21.51 31.57 40,00 g.43 QF
3 105,660 10.70 0.587 19.81 31.38 43.50 12,12 QF
4 141.550 13.61 0.94 15.05 3z2.60 43.50 10.20 QF
= 249.9946  11.57 1.16 24.41 37.14 46,00 == Qp
3 749,740 20,27 Z.56 15.14 37.97 45.00 5.03 QF
Pemarks: 1. Ewmission Lewvel= Antenna Factor + Cable Loszs + Reading.
Z. The emission lewels that are Z20dE below the officisl

limit are not reported.
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Frequency: 1GHz~18GHz

Data: 1 File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
120 Level (dBuvim) Date: 2013-03-06
FCC PART 15C PEAK
60
0 4000 6800, 2600, 12400, 15200, 18000
Frequency {(MHz)

3ite no. i 5m Chatber I'ata no. 1
Di=s. / Aint. 3m 2012 3115 (4580) Ant., pol., : HORIZCNTALL
Limit : FCC PART 15C FELE
Env. / In=. : 23%C/54% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADBLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V/E60Hz
Test mode : IEEES0Z.11b Z412MH=z Tx Mode

M/N : TD-W3201N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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Data: 2 File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
120 Level (dBuYim) Date: 2013-03-06
FCC PART 15C PEAK
60 FCC PART 15C oy
1
0 4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
Jite no. 3m Chatdier Data no. HE
Dis. / &knt. 3m 2012 3115 (4580) Ant. pol. HORTZOMNTLL
Liteit FCC PART 15C FPELAEK
Env. / Ins. Z3*C/ 545 Engineer Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode IEEEE0Z.11b 23412MHz Tx Mode
M/ TD-WE901N
Ant. Cabhle Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) [dB/m) [dE) [dE) [dBuW) [(dBul/m) (dBulW/m) (dE)
1 4524.000 32.51 §.69 35.71 43.1¢6 45.65 74,00 25.35 Peak
Z 4524.000 32.51 §.69 35.71 33.91 39.40 S4.00 14. 60 bverage
Remarks:

1. Ewission Level= Antenha Factor + Cable Loss —-Amp Factor + Reading.
Z. The emission levels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data: 3 File: G:2013 report TMTP-LINKIACS13Q0141.EMG6 (104)
Level (dBulim) Date: 2013-03-06

120

FCC PART 15C PEAK

60
0 4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
Jite no. : 3m Chawmber Data no. t 3
Dis. / &knt. r 3m 2012 3115 (4580) Ant. pol. @ VERTICALL
Liteit 1 FCC PALRET 15C FPELE
Env. / Inz. : 23%C/54% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode : IEEESOzZ.11hk 23412MHz Tx Mode

M/N ¢ TD-W3201N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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Data: 4 File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
120 Level (dBuYim) Date: 2013-03-06
FCC PART 15C PEAK
60 FCC PART 15C oy
1
0 4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
Jite no. 3m Chatdier Data no. 4
Dis. / &knt. 3m 2012 3115 (4580) Ant. pol. @ VERTICALL
Liteit FCC PART 15C FPELAEK
Env. / Ins. Z3*C/ 545 Engineer Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode IEEEE0Z.11b 23412MHz Tx Mode
M/ TD-WE901N
Ant. Cabhle Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) [dB/m) [dE) [dE) [dBuW) [(dBul/m) (dBulW/m) (dE)
1 4524.000 32.51 §.69 35.71 43.70 49.19 74,00 Z24.51 Peak
Z 4524.000 32.51 §.69 35.71 34.73 40.22 S4.00 15.78 bverage
Remarks:

1. Ewission Level= Antenha Factor + Cable Loss —-Amp Factor + Reading.
Z. The emission levels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data:

120

G0

1

L] File: G:2013 report TTP-LINK\ACS13Q0141.EMG (104)
Level (dBu/m) Date: 2013-03-06

FCC PART 15C PEAK

FCC PART 15C oy
1000 1600. 2200. 2800. 3400. 4000
Frequency {(MHz)

Jite no. : 3m Chawmber Data no. HE-T

Dis. / &knt. r 3m 2012 3115 (4580) Ant. pol. @ VERTICALL

Liteit 1 FCC PALRET 15C FPELE

Env. / Inz. : 23%C/54% Engineer : Leo-Li

EUT : 150Mbps Wireless N ADSLZ+ Modem Router

FPower supply : DC 9V From Adapter input AC 120V 60H=

Test mode : IEEESOzZ.11hk 23412MHz Tx Mode

M/ ¢ TD-W3501N

Ant. Cabhle Amp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=z) [dB/m) [dE) [dE) [dBuW) [(dBul/m) (dBulW/m) (dE)
2412 .000 Z26.54 6.04 35.92 109.72 106.65 74,00 -32.68 Peak
Remarks:

1. Ewission Level= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
2. The emwission levels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008




AUDIX ]

FCC ID:TE7TDWS8901NV1

AUDIX Technology (Shenzhen) Co., Ltd.

Data:

120

G0

paqge 4-12
[i] File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
Level (dBuVim) Date: 2013-03-06
3
FCC PART 15C PEAK
FCC PART 15C oy
1
q LJwwwwmwwMkHwwwwWhﬂdh*hm“ﬂhﬂnmﬂ“*ﬂhmwdv“
1000 1600. 2200. 2800. 3400. 4000
Frequency {(MHz)
Jite no. 3m Chatdier Data no. HE
Dis. / &knt. 3m 2012 3115 (4580) Ant. pol. HORTZOMNTLL
Liteit FCC PART 15C FPELAEK
Env. / Ins. Z3*C/ 545 Engineer Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode IEEEE0Z.11b 23412MHz Tx Mode
M/ TD-WE901N
Ant. Cabhle Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) [dB/m) [dE) [dE) [dBuW) [(dBul/m) (dBulW/m) (dE)
1lg09.000 24.90 4.67 36.33 53.05 46.29 74,00 27.71 Peak
1509.000 Z24.90 4.67 36.33 49,60 4z .54 S4.00 11.1% bverage
2412 .000 Z6.54 .04 35.92 93.94 90,950 74,00 -15.90 Peak
Retnarks:

1. Emis=sion Lewvel=
Z. The ewisszion lewvels that are 20dE helow the

Antenna Factor + Cable Loss -Amp Factor + Reading.

official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data:

120

G0

1

1 File: G:2013 report TTP-LINK\ACS13Q0141.EMG (104)
Level (dBu/m) Date: 2013-03-06

FCC PART 15C PEAK

FCC PART 15C &M

MMWMMM‘"N

1000 1600. 2200. 2800. 3400. 4000
Frequency {(MHz)

Jite no. : 3m Chawmber Data no. : 11

Dis. / &knt. r 3m 2012 3115 (4580) Ant. pol. @ HORIZOMNTLL

Liteit 1 FCC PALRET 15C FPELE

Env. / Inz. : 23%C/54% Engineer : Leo-Li

EUT : 150Mbps Wireless N ADSLZ+ Modem Router

FPower supply : DC 9V From Adapter input AC 120V 60H=

Test mode : IEEESOzZ.11hk 2437MHz Tx Mode

M/ ¢ TD-W3501N

Ant. Cabhle Amp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=z) [dB/m) [dE) [dE) [dBuW) [(dBul/m) (dBulW/m) (dE)
Z437.000 Z7.00 .05 35.92 96.71 93.87 74,00 -15.57 Peak
Remarks:

1. Ewission Level= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
2. The emwission levels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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Data:

120

G0

1

12 File: G:2013 report TTP-LINK\ACS13Q0141.EMG (104)
Level (dBu/m) Date: 2013-03-06

FCC PART 15C PEAK

FCC PART 15C oy
by
1000 1600. 2200. 2800. 3400. 4000
Frequency {(MHz)

Jite no. : 3m Chawmber Data no. H.

Dis. / &knt. r 3m 2012 3115 (4580) Ant. pol. @ VERTICALL

Liteit 1 FCC PALRET 15C FPELE

Env. / Inz. : 23%C/54% Engineer : Leo-Li

EUT : 150Mbps Wireless N ADSLZ+ Modem Router

FPower supply : DC 9V From Adapter input AC 120V 60H=

Test mode : IEEESOzZ.11hk 2437MHz Tx Mode

M/ ¢ TD-W3501N

Ant. Cabhle Amp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=z) [dB/m) [dE) [dE) [dBuW) [(dBul/m) (dBulW/m) (dE)
Z437.000 Z7.00 6.05 35.92 111.33 105.49 74,00 -34.49 Peak
Remarks:

1. Ewission Level= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
2. The emwission levels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008




®
’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDWS8901NV1 page 4-15

Data: 13 File: G:2013 report TMTP-LINKIACS13Q0141.EMG6 (104)
Level (dBulim) Date: 2013-03-06

120

FCC PART 15C PEAK

60
0 4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
Jite no. : 3m Chawmber Data no. : 13
Dis. / &knt. r 3m 2012 3115 (4580) Ant. pol. @ HORIZOMNTLL
Liteit 1 FCC PALRET 15C FPELE
Env. / Inz. : 23%C/54% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode : IEEESOzZ.11hk 2437MHz Tx Mode

M/N ¢ TD-W3201N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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Data: 14 File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
120 Level (dBuYim) Date: 2013-03-06
FCC PART 15C PEAK
60 FCC PART 15C oy
1
0 4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
Jite no. 3m Chatdier Data no. 14
Dis. / &knt. 3m 2012 3115 (4580) Ant. pol. HORTZOMNTLL
Liteit FCC PART 15C FPELAEK
Env. / Ins. Z3*C/ 545 Engineer Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode IEEEE0Z.11b 2437MHz Tx Mode
M/ TD-WE901N
Ant. Cabhle Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) [dB/m) [dE) [dE) [dBuW) [(dBul/m) (dBulW/m) (dE)
1 4574.000 32.62 §.73 35.69 43.50 49.16 74,00 Z4.54 Peak
Z  4574.000 32.62 5.73 35.69 37.60 43 .26 S4.00 10.74 bverage
Remarks:

1. Ewission Level= Antenha Factor + Cable Loss —-Amp Factor + Reading.
Z. The emission levels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data: 15 File: G:2013 report TMTP-LINKIACS13Q0141.EMG6 (104)
Level (dBulim) Date: 2013-03-06

120

FCC PART 15C PEAK

60
0 4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
Jite no. : 3m Chawmber Data no. : 15
Dis. / &knt. r 3m 2012 3115 (4580) Ant. pol. @ VERTICALL
Liteit 1 FCC PALRET 15C FPELE
Env. / Inz. : 23%C/54% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode : IEEESOzZ.11hk 2437MHz Tx Mode

M/N ¢ TD-W3201N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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Data: 16 File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
120 Level (dBuYim) Date: 2013-03-06
FCC PART 15C PEAK
60 FCC PART 15C oy
1
0 4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
Jite no. 3m Chatdier Data no. 16
Dis. / &knt. 3m 2012 3115 (4580) Ant. pol. @ VERTICALL
Liteit FCC PART 15C FPELAEK
Env. / Ins. Z3*C/ 545 Engineer Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode IEEEE0Z.11b 2437MHz Tx Mode
M/ TD-WE901N
Ant. Cabhle Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) [dB/m) [dE) [dE) [dBuW) [(dBul/m) (dBulW/m) (dE)
1 4574.000 32.62 §.73 35.69 45.1:2 50.75 74,00 Z23.22 Peak
Z  4574.000 32.62 5.73 35.69 34.65 40.54 S4.00 15.66 bverage
Remarks:

1. Ewission Level= Antenha Factor + Cable Loss —-Amp Factor + Reading.
Z. The emission levels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data:

120

G0

1

21 File: G:2013 report TTP-LINK\ACS13Q0141.EMG (104)
Level (dBu/m) Date: 2013-03-06

FCC PART 15C PEAK

FCC PART 15C oy
1000 1600. 2200. 2800. 3400. 4000
Frequency {(MHz)

Jite no. : 3m Chawmber Data no. t z21

Dis. / &knt. r 3m 2012 3115 (4580) Ant. pol. @ VERTICALL

Liteit 1 FCC PALRET 15C FPELE

Env. / Inz. : 23%C/54% Engineer : Leo-Li

EUT : 150Mbps Wireless N ADSLZ+ Modem Router

FPower supply : DC 9V From Adapter input AC 120V 60H=

Test mode : IEEESOzZ.11hk 23462MHz Tx Mode

M/ ¢ TD-W3501N

Ant. Cabhle Amp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=z) [dB/m) [dE) [dE) [dBuW) [(dBul/m) (dBulW/m) (dE)
2462 .000 27.16 6.12 35.9& 107.81 105.17 74,00 -31.1%7 Peak
Remarks:

1. Ewission Level= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
2. The emwission levels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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Data:

120

G0

22 File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
Level (dBuYim) Date: 2013-03-06
3
FCC PART 15C PEAK
FCC PART 15C oy
1
e B
1000 1600. 2200. 2800. 3400. 4000
Frequency {(MHz)
Jite no. 3m Chatdier Data no. Z2
Dis. / &knt. 3m 2012 3115 (4580) Ant. pol. HORTZOMNTLL
Liteit FCC PART 15C FPELAEK
Env. / Ins. Z3*C/ 545 Engineer Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode IEEEE0Z.11b 23462MHz Tx Mode
M/ TD-WE901N
Ant. Cabhle Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) [dB/m) [dE) [dE) [dBuW) [(dBul/m) (dBulW/m) (dE)
16539.000 Z24.55 4.72 36.30 53.11 46.3535 74,00 Z27.62 Peak
16539.000 Z24.55 4.72 36.30 49,12 4z.359 S4.00 11.61 bverage
2452 .000 Z27.1a .12 35.92 95.92 93 .25 74,00 -19.28 Peak
Retnarks:

1. Emis=sion Lewvel=
Z. The ewisszion lewvels that are 20dE helow the

Antenna Factor + Cable Loss -Amp Factor + Reading.

official limit are not reported.
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Data: 23 File: G:2013 report TMTP-LINKIACS13Q0141.EMG6 (104)
Level (dBulim) Date: 2013-03-06

120

FCC PART 15C PEAK

60
0 4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
Jite no. : 3m Chawmber Data no. T Z3
Dis. / &knt. r 3m 2012 3115 (4580) Ant. pol. @ HORIZOMNTLL
Liteit 1 FCC PALRET 15C FPELE
Env. / Inz. : 23%C/54% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode : IEEESOzZ.11hk 23462MHz Tx Mode

M/N ¢ TD-W3201N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDWS8901NV1 page 4-22
Data: 24 File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
120 Level (dBuYim) Date: 2013-03-06
FCC PART 15C PEAK
60 FCC PART 15C oy
0 4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
Jite no. 3m Chatdier Data no. Z4
Dis. / &knt. 3m 2012 3115 (4580) Ant. pol. HORTZOMNTLL
Liteit FCC PART 15C FPELAEK
Env. / Ins. Z3*C/ 545 Engineer Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode IEEEE0Z.11b 23462MHz Tx Mode
M/ TD-WE901N
Ant. Cabhle Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) [dB/m) [dE) [dE) [dBuW) [(dBul/m) (dBulW/m) (dE)
1 4924.000 32.73 5.75 35.68 44,65 50.51 74,00 Z23.49 Peak
2 4924.000 32.73 5.75 35.68 36.51 4z.54 S4.00 11.66 bverage
Remarks:

1. Ewission Level= Antenha Factor + Cable Loss —-Amp Factor + Reading.
Z. The emission levels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13008
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FCC ID:TE7TDWS8901NV1 page 4-23

Data: 25 File: G:2013 report TMTP-LINKIACS13Q0141.EMG6 (104)
Level (dBulim) Date: 2013-03-06

120

FCC PART 15C PEAK

60
0 4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
Jite no. : 3m Chawmber Data no. : Z5
Dis. / &knt. r 3m 2012 3115 (4580) Ant. pol. @ VERTICALL
Liteit 1 FCC PALRET 15C FPELE
Env. / Inz. : 23%C/54% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode : IEEESOzZ.11hk 23462MHz Tx Mode

M/N ¢ TD-W3201N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDWS8901NV1 page 4-24
Data: 26 File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
120 Level (dBuYim) Date: 2013-03-06
FCC PART 15C PEAK
60 FCC PART 15C oy
0 4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
Jite no. 3m Chatdier Data no. ZB
Dis. / &knt. 3m 2012 3115 (4580) Ant. pol. @ VERTICALL
Liteit FCC PART 15C FPELAEK
Env. / Ins. Z3*C/ 545 Engineer Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode IEEEE0Z.11b 23462MHz Tx Mode
M/ TD-WE901N
Ant. Cabhle Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) [dB/m) [dE) [dE) [dBuW) [(dBul/m) (dBulW/m) (dE)
1 4924.000 32.73 5.75 35.68 45.13 50.96 74,00 Z3.04 Peak
2 4924.000 32.73 5.75 35.68 34.55 40.71 S4.00 15.29 bverage
Remarks:

1. Ewission Level= Antenha Factor + Cable Loss —-Amp Factor + Reading.
Z. The emission levels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13008




®
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FCC ID:TE7TDWS8901NV1 page 4-25

Data: 27 File: G:2013 report TMTP-LINKIACS13Q0141.EMG6 (104)
Level (dBulim) Date: 2013-03-06

120

FCC PART 15C PEAK

60
0 4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
Jite no. : 3m Chawmber Data no. HEAR
Dis. / &knt. r 3m 2012 3115 (4580) Ant. pol. @ VERTICALL
Liteit 1 FCC PALRET 15C FPELE
Env. / Inz. : 23%C/54% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode : IEEESOZ.11g 23462MHz Tx Mode

M/N ¢ TD-W3201N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDWS8901NV1 page 4-26
Data: 28 File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
120 Level (dBuYim) Date: 2013-03-06
FCC PART 15C PEAK
60 . FCC PART 15C oy
T
0 4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
Jite no. 3m Chatdier Data no. Z8
Dis. / &knt. 3m 2012 3115 (4580) Ant. pol. @ VERTICALL
Liteit FCC PART 15C FPELAEK
Env. / Ins. Z3*C/ 545 Engineer Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode IEEES0Z .11 23462MHz Tx Mode
M/ TD-WE901N
Ant. Cabhle Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) [dB/m) [dE) [dE) [dBuW) [(dBul/m) (dBulW/m) (dE)
1 4524.000 32.51 §.69 35.71 45.79 51.25 74,00 22 .72 Peak
Z 4524.000 32.51 §.69 35.71 36.64 4z.13 S4.00 11.5%7 bverage
Remarks:

1. Ewission Level= Antenha Factor + Cable Loss —-Amp Factor + Reading.
Z. The emission levels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13008
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FCC ID:TE7TDWS8901NV1 page 4-27

Data: 29 File: G:2013 report TMTP-LINKIACS13Q0141.EMG6 (104)
Level (dBulim) Date: 2013-03-06

120

FCC PART 15C PEAK

60
0 4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
Jite no. : 3m Chawmber Data no. : Z9
Dis. / &knt. r 3m 2012 3115 (4580) Ant. pol. @ HORIZOMNTLL
Liteit 1 FCC PALRET 15C FPELE
Env. / Inz. : 23%C/54% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode : IEEESOZ.11g 23462MHz Tx Mode

M/N ¢ TD-W3201N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDWS8901NV1 page 4-28
Data: 30 File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
120 Level (dBuYim) Date: 2013-03-06
FCC PART 15C PEAK
60 . FCC PART 15C oy
T
0 4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
Jite no. 3m Chatdier Data no. 3o
Dis. / &knt. 3m 2012 3115 (4580) Ant. pol. HORTZOMNTLL
Liteit FCC PART 15C FPELAEK
Env. / Ins. Z3*C/ 545 Engineer Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode IEEES0Z .11 23462MHz Tx Mode
M/ TD-WE901N
Ant. Cabhle Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) [dB/m) [dE) [dE) [dBuW) [(dBul/m) (dBulW/m) (dE)
1 4524.000 32.51 §.69 35.71 45.66 51.15 74,00 22 .85 Peak
Z 4524.000 32.51 §.69 35.71 34.51 40.350 S4.00 15.70 bverage
Remarks:

1. Ewission Level= Antenha Factor + Cable Loss —-Amp Factor + Reading.
Z. The emission levels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13008
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FCC ID:TE7TDWS8901NV1 page 4-29

Data:

120

G0

1

35 File: G:2013 report TTP-LINK\ACS13Q0141.EMG (104)
Level (dBu/m) Date: 2013-03-06

FCC PART 15C PEAK

FCC PART 15C &M

MW

1000 1600. 2200. 2800. 3400. 4000
Frequency {(MHz)

Jite no. : 3m Chawmber Data no. : 35

Dis. / &knt. r 3m 2012 3115 (4580) Ant. pol. @ HORIZOMNTLL

Liteit 1 FCC PALRET 15C FPELE

Env. / Inz. : 23%C/54% Engineer : Leo-Li

EUT : 150Mbps Wireless N ADSLZ+ Modem Router

FPower supply : DC 9V From Adapter input AC 120V 60H=

Test mode : IEEESOZ.11g 23462MHz Tx Mode

M/ ¢ TD-W3501N

Ant. Cabhle Amp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=z) [dB/m) [dE) [dE) [dBuW) [(dBul/m) (dBulW/m) (dE)
2462 .000 27.16 .12 35.9:2 97,3533 94,69 74,00 -Z0.89 Peak
Remarks:

1. Ewission Level= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
2. The emwission levels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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FCC ID:TE7TDWS8901NV1 page 4-30

Data:

120

G0

1

36 File: G:2013 report TTP-LINK\ACS13Q0141.EMG (104)
Level (dBu/m) Date: 2013-03-06

FCC PART 15C PEAK
FCC PART 15C oy
1000 1600. 2200. 2800. 3400. 4000
Frequency {(MHz)
Jite no. : 3m Chawmber Data no. HEGE
Dis. / &knt. r 3m 2012 3115 (4580) Ant. pol. @ VERTICALL
Liteit 1 FCC PALRET 15C FPELE
Env. / Inz. : 23%C/54% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode : IEEESOZ.11g 23462MHz Tx Mode
M/ ¢ TD-W3501N
Ant. Cabhle Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) [dB/m) [dE) [dE) [dBuW) [(dBul/m) (dBulW/m) (dE)
2462 .000 27.16 6.12 35.92 110.83 108.19 74,00 -34.1%9 Peak
Remarks:

1. Ewission Level= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
2. The emwission levels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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FCC ID:TE7TDWS8901NV1 page 4-31

Data:

120

G0

1

37 File: G:2013 report TTP-LINK\ACS13Q0141.EMG (104)
Level (dBu/m) Date: 2013-03-06

FCC PART 15C PEAK

FCC PART 15C oy
ko,
1000 1600. 2200. 2800. 3400. 4000
Frequency {(MHz)

Jite no. : 3m Chawmber Data no. HENC AR

Dis. / &knt. r 3m 2012 3115 (4580) Ant. pol. @ VERTICALL

Liteit 1 FCC PALRET 15C FPELE

Env. / Inz. : 23%C/54% Engineer : Leo-Li

EUT : 150Mbps Wireless N ADSLZ+ Modem Router

FPower supply : DC 9V From Adapter input AC 120V 60H=

Test mode : IEEESOZ.11g 2437MHz Tx Mode

M/ ¢ TD-W3501N

Ant. Cabhle Amp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=z) [dB/m) [dE) [dE) [dBuW) [(dBul/m) (dBulW/m) (dE)
Z437.000 Z7.00 6.05 35.92 110.86 108.0:2 74,00 -34.02 Peak
Remarks:

1. Ewission Level= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
2. The emwission levels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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FCC ID:TE7TDWS8901NV1 page 4-32

Data:

120

G0

1

38 File: G:2013 report TTP-LINK\ACS13Q0141.EMG (104)
Level (dBu/m) Date: 2013-03-06

FCC PART 15C PEAK

FCC PART 15C &M

MW

1000 1600. 2200. 2800. 3400. 4000
Frequency {(MHz)

Jite no. : 3m Chawmber Data no. : 38

Dis. / &knt. r 3m 2012 3115 (4580) Ant. pol. @ HORIZOMNTLL

Liteit 1 FCC PALRET 15C FPELE

Env. / Inz. : 23%C/54% Engineer : Leo-Li

EUT : 150Mbps Wireless N ADSLZ+ Modem Router

FPower supply : DC 9V From Adapter input AC 120V 60H=

Test mode : IEEESOZ.11g 2437MHz Tx Mode

M/ ¢ TD-W3501N

Ant. Cabhle Amp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=z) [dB/m) [dE) [dE) [dBuW) [(dBul/m) (dBulW/m) (dE)
Z437.000 Z7.00 .05 35.92 96.55 93.74 74,00 -15.74 Peak
Remarks:

1. Ewission Level= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
2. The emwission levels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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FCC ID:TE7TDWS8901NV1 page 4-33

Data: 39 File: G:2013 report TMTP-LINKIACS13Q0141.EMG6 (104)
Level (dBulim) Date: 2013-03-06

120

FCC PART 15C PEAK

60
0 4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
Jite no. : 3m Chawmber Data no. : 39
Dis. / &knt. r 3m 2012 3115 (4580) Ant. pol. @ HORIZOMNTLL
Liteit 1 FCC PALRET 15C FPELE
Env. / Inz. : 23%C/54% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode : IEEESOZ.11g 2437MHz Tx Mode

M/N ¢ TD-W3201N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDWS8901NV1 page 4-34
Data: 40 File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
120 Level (dBuYim) Date: 2013-03-06
FCC PART 15C PEAK
60 FCC PART 15C oy
|
0 4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
Jite no. 3m Chatdier Data no. 40
Dis. / &knt. 3m 2012 3115 (4580) Ant. pol. HORTZOMNTLL
Liteit FCC PART 15C FPELAEK
Env. / Ins. Z3*C/ 545 Engineer Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode IEEES0Z .11 2437MHz Tx Mode
M/ TD-WE901N
Ant. Cabhle Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) [dB/m) [dE) [dE) [dBuW) [(dBul/m) (dBulW/m) (dE)
1 4574.000 32.62 §.73 35.69 44,95 50.61 74,00 23.39 Peak
Z  4574.000 32.62 5.73 35.69 30.56 36 22 S4.00 17.78 bverage
Remarks:

1. Ewission Level= Antenha Factor + Cable Loss —-Amp Factor + Reading.
Z. The emission levels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13008
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FCC ID:TE7TDWS8901NV1 page 4-35

Data: 41 File: G:2013 report TMTP-LINKIACS13Q0141.EMG6 (104)
Level (dBulim) Date: 2013-03-06

120

FCC PART 15C PEAK

60
0 4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
Jite no. : 3m Chawmber Data no. T 41
Dis. / &knt. r 3m 2012 3115 (4580) Ant. pol. @ VERTICALL
Liteit 1 FCC PALRET 15C FPELE
Env. / Inz. : 23%C/54% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode : IEEESOZ.11g 2437MHz Tx Mode

M/N ¢ TD-W3201N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDWS8901NV1 page 4-36
Data: 42 File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
120 Level (dBuYim) Date: 2013-03-06
FCC PART 15C PEAK
60 FCC PART 15C oy
1
0 4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
Jite no. 3m Chatdier Data no. ¥
Dis. / &knt. 3m 2012 3115 (4580) Ant. pol. @ VERTICALL
Liteit FCC PART 15C FPELAEK
Env. / Ins. Z3*C/ 545 Engineer Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode IEEES0Z .11 2437MHz Tx Mode
M/ TD-WE901N
Ant. Cabhle Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) [dB/m) [dE) [dE) [dBuW) [(dBul/m) (dBulW/m) (dE)
1 4574.000 32.62 §.73 35.69 45.25 50.94 74,00 Z23.08 Peak
Z  4574.000 32.62 5.73 35.69 31.24 36.50 S4.00 17.10 bverage
Remarks:

1. Ewission Level= Antenha Factor + Cable Loss —-Amp Factor + Reading.
Z. The emission levels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13008




®
’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDWS8901NV1 page 4-37

Data:

120

G0

1

47 File: G:2013 report TTP-LINK\ACS13Q0141.EMG (104)
Level (dBu/m) Date: 2013-03-06

FCC PART 15C PEAK

FCC PART 15C oy
1000 1600. 2200. 2800. 3400. 4000
Frequency {(MHz)

Jite no. : 3m Chawmber Data no. HE

Dis. / &knt. r 3m 2012 3115 (4580) Ant. pol. @ VERTICALL

Liteit 1 FCC PALRET 15C FPELE

Env. / Inz. : 23%C/54% Engineer : Leo-Li

EUT : 150Mbps Wireless N ADSLZ+ Modem Router

FPower supply : DC 9V From Adapter input AC 120V 60H=

Test mode : IEEESOZ.11g 23412MHz Tx Mode

M/ ¢ TD-W3501N

Ant. Cabhle Amp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=z) [dB/m) [dE) [dE) [dBuW) [(dBul/m) (dBulW/m) (dE)
2412 .000 Z26.54 .04 35.92 111.38 1058.34 74,00 -34.34 Peak
Remarks:

1. Ewission Level= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
2. The emwission levels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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FCC ID:TE7TDWS8901NV1 page 4-38

Data:

120

G0

1

48 File: G:2013 report TTP-LINK\ACS13Q0141.EMG (104)
Level (dBu/m) Date: 2013-03-06

FCC PART 15C PEAK

FCC PART 15C &M

PRI, st M
WWM

1000 1600. 2200. 2800. 3400. 4000
Frequency {(MHz)

Jite no. : 3m Chawmber Data no. 45

Dis. / &knt. r 3m 2012 3115 (4580) Ant. pol. @ HORIZOMNTLL

Liteit 1 FCC PALRET 15C FPELE

Env. / Inz. : 23%C/54% Engineer : Leo-Li

EUT : 150Mbps Wireless N ADSLZ+ Modem Router

FPower supply : DC 9V From Adapter input AC 120V 60H=

Test mode : IEEESOZ.11g 23412MHz Tx Mode

M/ ¢ TD-W3501N

Ant. Cabhle Amp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=z) [dB/m) [dE) [dE) [dBuW) [(dBul/m) (dBulW/m) (dE)
2412 .000 Z26.54 .04 35.92 95.41 9z.37 74,00 -15.37 Peak
Remarks:

1. Ewission Level= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
2. The emwission levels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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FCC ID:TE7TDWS8901NV1 page 4-39

Data: 49 File: G:2013 report TMTP-LINKIACS13Q0141.EMG6 (104)
Level (dBulim) Date: 2013-03-06

120

FCC PART 15C PEAK

60
0 4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
Jite no. : 3m Chawmber Data no. 49
Dis. / &knt. r 3m 2012 3115 (4580) Ant. pol. @ VERTICALL
Liteit 1 FCC PALRET 15C FPELE
Env. / Inz. : 23%C/54% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode : IEEESOZ.11g 23412MHz Tx Mode

M/N ¢ TD-W3201N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDWS8901NV1 page 4-40
Data: 50 File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
120 Level (dBuYim) Date: 2013-03-06
FCC PART 15C PEAK
60 . FCC PART 15C oy
T
0 4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
Jite no. 3m Chatdier Data no. 50
Dis. / &knt. 3m 2012 3115 (4580) Ant. pol. @ VERTICALL
Liteit FCC PART 15C FPELAEK
Env. / Ins. Z3*C/ 545 Engineer Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode IEEES0Z .11 23412MHz Tx Mode
M/ TD-WE901N
Ant. Cabhle Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) [dB/m) [dE) [dE) [dBuW) [(dBul/m) (dBulW/m) (dE)
1 4524.000 32.51 §.69 35.71 45.66 51.15 74,00 22 .85 Peak
Z 4524.000 32.51 §.69 35.71 30.75 36.27 S4.00 17.73 bverage
Remarks:

1. Ewission Level= Antenha Factor + Cable Loss —-Amp Factor + Reading.
Z. The emission levels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13008
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FCC ID:TE7TDWS8901NV1 page 4-41

Data: 51 File: G:2013 report TMTP-LINKIACS13Q0141.EMG6 (104)
Level (dBulim) Date: 2013-03-06

120

FCC PART 15C PEAK

60
0 4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
Jite no. : 3m Chawmber Data no. : 51
Dis. / &knt. r 3m 2012 3115 (4580) Ant. pol. @ HORIZOMNTLL
Liteit 1 FCC PALRET 15C FPELE
Env. / Inz. : 23%C/54% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode : IEEESOZ.11g 23412MHz Tx Mode

M/N ¢ TD-W3201N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDWS8901NV1 page 4-42
Data: 52 File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
120 Level (dBuYim) Date: 2013-03-06
FCC PART 15C PEAK
60 FCC PART 15C oy
T
0 4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
Jite no. 3m Chatdier Data no. 52
Dis. / &knt. 3m 2012 3115 (4580) Ant. pol. HORTZOMNTLL
Liteit FCC PART 15C FPELAEK
Env. / Ins. Z3*C/ 545 Engineer Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode IEEES0Z .11 23412MHz Tx Mode
M/ TD-WE901N
Ant. Cabhle Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) [dB/m) [dE) [dE) [dBuW) [(dBul/m) (dBulW/m) (dE)
1 4524.000 32.51 §.69 35.71 44,57 50.06 74,00 Z23.94 Peak
Z 4524.000 32.51 §.69 35.71 30.52 36.01 S4.00 17.99 bverage
Remarks:

1. Ewission Level= Antenha Factor + Cable Loss —-Amp Factor + Reading.
Z. The emission levels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13008
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FCC ID:TE7TDWS8901NV1 page 4-43

Data:

120

G0

1

&7 File: G:2013 report TTP-LINK\ACS13Q0141.EMG (104)
Level (dBu/m) Date: 2013-03-06

FCC PART 15C PEAK

FCC PART 15C oy
1000 1600. 2200. 2800. 3400. 4000
Frequency {(MHz)

Jite no. : 3m Chawmber Data no. HE=

Dis. / &knt. r 3m 2012 3115 (4580) Ant. pol. @ VERTICALL

Liteit 1 FCC PALRET 15C FPELE

Env. / Inz. : 23%C/54% Engineer : Leo-Li

EUT : 150Mbps Wireless N ADSLZ+ Modem Router

FPower supply : DC 9V From Adapter input AC 120V 60H=

Test mode : IEEESOZ.11nHTZ0 Z23412MHz Tx Mode

M/ ¢ TD-W3501N

Ant. Cabhle Amp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=z) [dB/m) [dE) [dE) [dBuW) [(dBul/m) (dBulW/m) (dE)
2412 .000 Z26.54 &.04 35.92 112.11 1092.07 74,00 -35.07 Peak
Remarks:

1. Ewission Level= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
2. The emwission levels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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FCC ID:TE7TDWS8901NV1 page 4-44

Data:

120

G0

1

68 File: G:2013 report TTP-LINK\ACS13Q0141.EMG (104)
Level (dBu/m) Date: 2013-03-06

FCC PART 15C PEAK
FCC PART 15C oy
1000 1600. 2200. 2800. 3400. 4000
Frequency {(MHz)
Jite no. : 3m Chawmber Data no. : 55
Dis. / &knt. r 3m 2012 3115 (4580) Ant. pol. @ HORIZOMNTLL
Liteit 1 FCC PALRET 15C FPELE
Env. / Inz. : 23%C/54% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode : IEEESOZ.11nHTZ0 Z23412MHz Tx Mode
M/ ¢ TD-W3501N
Ant. Cabhle Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) [dB/m) [dE) [dE) [dBuW) [(dBul/m) (dBulW/m) (dE)
2412 .000 Z26.54 .04 35.92 9727 94,23 74,00 -Z0.23 Peak
Remarks:

1. Ewission Level= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
2. The emwission levels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008




®
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FCC ID:TE7TDWS8901NV1 page 4-45

Data: 59 File: G:2013 report TMTP-LINKIACS13Q0141.EMG6 (104)
Level (dBulim) Date: 2013-03-06

120

FCC PART 15C PEAK

60
0 4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
Jite no. : 3m Chawmber Data no. : 59
Dis. / &knt. r 3m 2012 3115 (4580) Ant. pol. @ HORIZOMNTLL
Liteit 1 FCC PALRET 15C FPELE
Env. / Inz. : 23%C/54% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode : IEEESOZ.11nHTZ0 Z23412MHz Tx Mode

M/N ¢ TD-W3201N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDWS8901NV1 page 4-46
Data: 60 File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
120 Level (dBuYim) Date: 2013-03-06
FCC PART 15C PEAK
60 FCC PART 15C oy
T
0 4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
Jite no. 3m Chatdier Data no. 18]
Dis. / &knt. 3m 2012 3115 (4580) Ant. pol. HORTZOMNTLL
Liteit FCC PART 15C FPELAEK
Env. / Ins. Z3*C/ 545 Engineer Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode IEEES0Z.11nHTZ0 Z23412MHz Tx Mode
M/ TD-WE901N
Ant. Cabhle Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) [dB/m) [dE) [dE) [dBuW) [(dBul/m) (dBulW/m) (dE)
1 4524.000 32.51 §.69 35.71 44,73 50.:22 74,00 Z23.78 Peak
Z 4524.000 32.51 §.69 35.71 30.41 35.80 S4.00 15.10 bverage
Remarks:

1. Ewission Level= Antenha Factor + Cable Loss —-Amp Factor + Reading.
Z. The emission levels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13008
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FCC ID:TE7TDWS8901NV1 page 4-47

Data: 61 File: G:2013 report TMTP-LINKIACS13Q0141.EMG6 (104)
Level (dBulim) Date: 2013-03-06

120

FCC PART 15C PEAK

60
0 4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
Jite no. : 3m Chawmber Data no. : a6l
Dis. / &knt. r 3m 2012 3115 (4580) Ant. pol. @ VERTICALL
Liteit 1 FCC PALRET 15C FPELE
Env. / Inz. : 23%C/54% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode : IEEESOZ.11nHTZ0 Z23412MHz Tx Mode

M/N ¢ TD-W3201N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDWS8901NV1 page 4-48
Data: 62 File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
120 Level (dBuYim) Date: 2013-03-06
FCC PART 15C PEAK
60 FCC PART 15C oy
1
0 4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
Jite no. 3m Chatdier Data no. [
Dis. / &knt. 3m 2012 3115 (4580) Ant. pol. @ VERTICALL
Liteit FCC PART 15C FPELAEK
Env. / Ins. Z3*C/ 545 Engineer Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode IEEES0Z.11nHTZ0 Z23412MHz Tx Mode
M/ TD-WE901N
Ant. Cabhle Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) [dB/m) [dE) [dE) [dBuW) [(dBul/m) (dBulW/m) (dE)
1 4524.000 32.51 §.69 35.71 45.353 50.82 74,00 23.18 Peak
Z 4524.000 32.51 §.69 35.71 31.12 36.61 S4.00 17.39 bverage
Remarks:

1. Ewission Level= Antenha Factor + Cable Loss —-Amp Factor + Reading.
Z. The emission levels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13008




®
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FCC ID:TE7TDWS8901NV1 page 4-49

Data:

120

G0

1

63 File: G:2013 report TTP-LINK\ACS13Q0141.EMG (104)
Level (dBu/m) Date: 2013-03-06

FCC PART 15C PEAK

FCC PART 15C &M

WMW

1000 1600. 2200. 2800. 3400. 4000
Frequency {(MHz)

Jite no. : 3m Chawmber Data no. I3

Dis. / &knt. r 3m 2012 3115 (4580) Ant. pol. @ HORIZOMNTLL

Liteit 1 FCC PALRET 15C FPELE

Env. / Inz. : 23%C/54% Engineer : Leo-Li

EUT : 150Mbps Wireless N ADSLZ+ Modem Router

FPower supply : DC 9V From Adapter input AC 120V 60H=

Test mode : IEEESOZ.11nHTZ0 Z2437MHz Tx Mode

M/ ¢ TD-W3501N

Ant. Cabhle Amp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=z) [dB/m) [dE) [dE) [dBuW) [(dBul/m) (dBulW/m) (dE)
Z437.000 Z7.00 .05 35.92 a5.79 9z.85 74,00 -15.95 Peak
Remarks:

1. Ewission Level= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
2. The emwission levels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008




®
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FCC ID:TE7TDWS8901NV1 page 4-50

Data:

120

G0

1

64 File: G:2013 report TTP-LINK\ACS13Q0141.EMG (104)
Level (dBu/m) Date: 2013-03-06

FCC PART 15C PEAK

FCC PART 15C oy
1000 1600. 2200. 2800. 3400. 4000
Frequency {(MHz)

Jite no. : 3m Chawmber Data no. HENE

Dis. / &knt. r 3m 2012 3115 (4580) Ant. pol. @ VERTICALL

Liteit 1 FCC PALRET 15C FPELE

Env. / Inz. : 23%C/54% Engineer : Leo-Li

EUT : 150Mbps Wireless N ADSLZ+ Modem Router

FPower supply : DC 9V From Adapter input AC 120V 60H=

Test mode : IEEESOZ.11nHTZ0 Z2437MHz Tx Mode

M/ ¢ TD-W3501N

Ant. Cabhle Amp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=z) [dB/m) [dE) [dE) [dBuW) [(dBul/m) (dBulW/m) (dE)
Z437.000 Z7.00 6.05 35.9&2 1059.89 107.05 74,00 -33.05 Peak
Remarks:

1. Ewission Level= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
2. The emwission levels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008




®
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FCC ID:TE7TDWS8901NV1 page 4-51

Data: 65 File: G:2013 report TMTP-LINKIACS13Q0141.EMG6 (104)
Level (dBulim) Date: 2013-03-06

120

FCC PART 15C PEAK

60
0 4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
Jite no. : 3m Chawmber Data no. T
Dis. / &knt. r 3m 2012 3115 (4580) Ant. pol. @ VERTICALL
Liteit 1 FCC PALRET 15C FPELE
Env. / Inz. : 23%C/54% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode : IEEESOZ.11nHTZ0 Z2437MHz Tx Mode

M/N ¢ TD-W3201N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDWS8901NV1 page 4-52
Data: 66 File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
120 Level (dBuYim) Date: 2013-03-06
FCC PART 15C PEAK
60 B FCC PART 15C oy
T
0 4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
Jite no. 3m Chatdier Data no. [2314]
Dis. / &knt. 3m 2012 3115 (4580) Ant. pol. @ VERTICALL
Liteit FCC PART 15C FPELAEK
Env. / Ins. Z3*C/ 545 Engineer Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode IEEES0Z.11nHTZ0 Z2437MHz Tx Mode
M/ TD-WE901N
Ant. Cabhle Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) [dB/m) [dE) [dE) [dBuW) [(dBul/m) (dBulW/m) (dE)
1 4574.000 32.62 §.73 35.69 45.45 51.14 74,00 Z2 .56 Peak
Z  4574.000 32.62 5.73 35.69 31.09 36.75 S4.00 17.25 bverage
Remarks:

1. Ewission Level= Antenha Factor + Cable Loss —-Amp Factor + Reading.
Z. The emission levels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13008




®
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FCC ID:TE7TDWS8901NV1 page 4-53

Data: 67 File: G:2013 report TMTP-LINKIACS13Q0141.EMG6 (104)
Level (dBulim) Date: 2013-03-06

120

FCC PART 15C PEAK

60
0 4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
Jite no. : 3m Chawmber Data no. HEN
Dis. / &knt. r 3m 2012 3115 (4580) Ant. pol. @ HORIZOMNTLL
Liteit 1 FCC PALRET 15C FPELE
Env. / Inz. : 23%C/54% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode : IEEESOZ.11nHTZ0 Z2437MHz Tx Mode

M/N ¢ TD-W3201N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDWS8901NV1 page 4-54
Data: 68 File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
120 Level (dBuvim) Date: 2013-03-06
FCC PART 15C PEAK
60 FCC PART 15C oy
|
0 4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
Jite no. 3m Chatdier Data no. 1=
Dis. / &knt. 3m 2012 3115 (4580) Ant. pol. HORTZOMNTLL
Liteit FCC PART 15C FPELAEK
Env. / Ins. Z3*C/ 545 Engineer Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode IEEES0Z.11nHTZ0 Z2437MHz Tx Mode
M/ TD-WE901N
Ant. Cabhle Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) [dB/m) [dE) [dE) [dBuW) [(dBul/m) (dBulW/m) (dE)
1 4574.000 32.62 §.73 35.69 44,65 50.54 74,00 Z3.66 Peak
Z  4574.000 32.62 5.73 35.69 30.47 36.13 S4.00 17.57 bverage
Remarks:

1. Ewission Level= Antenha Factor + Cable Loss —-Amp Factor + Reading.
Z. The emission levels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13008




®
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FCC ID:TE7TDWS8901NV1 page 4-55

Data:

120

G0

1

73 File: G:2013 report TTP-LINK\ACS13Q0141.EMG (104)
Level (dBu/m) Date: 2013-03-06

FCC PART 15C PEAK

FCC PART 15C &M

W
WM

1000 1600. 2200. 2800. 3400. 4000
Frequency {(MHz)

Jite no. : 3m Chawmber Data no. HE S

Dis. / &knt. r 3m 2012 3115 (4580) Ant. pol. @ HORIZOMNTLL

Liteit 1 FCC PALRET 15C FPELE

Env. / Inz. : 23%C/54% Engineer : Leo-Li

EUT : 150Mbps Wireless N ADSLZ+ Modem Router

FPower supply : DC 9V From Adapter input AC 120V 60H=

Test mode : IEEESOZ.11nHTZ0 Z3462MHz Tx Mode

M/ ¢ TD-W3501N

Ant. Cabhle Amp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=z) [dB/m) [dE) [dE) [dBuW) [(dBul/m) (dBulW/m) (dE)
2462 .000 27.16 .12 35.9:2 94,53 9z.19 74,00 -15.1% Peak
Remarks:

1. Ewission Level= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
2. The emwission levels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008




®
’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDWS8901NV1 page 4-56

Data:

120

G0

1

74 File: G:2013 report TTP-LINK\ACS13Q0141.EMG (104)
Level (dBu/m) Date: 2013-03-06

FCC PART 15C PEAK
FCC PART 15C oy
1000 1600. 2200. 2800. 3400. 4000
Frequency {(MHz)
Jite no. : 3m Chawmber Data no. HERFE
Dis. / &knt. r 3m 2012 3115 (4580) Ant. pol. @ VERTICALL
Liteit 1 FCC PALRET 15C FPELE
Env. / Inz. : 23%C/54% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode : IEEESOZ.11nHTZ0 Z3462MHz Tx Mode
M/ ¢ TD-W3501N
Ant. Cabhle Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) [dB/m) [dE) [dE) [dBuW) [(dBul/m) (dBulW/m) (dE)
2462 .000 27.16 .12 35.92 110.84 108.:20 74,00 -34.20 Peak
Remarks:

1. Ewission Level= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
2. The emwission levels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008




®
’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDWS8901NV1 page 4-57

Data: 75 File: G:2013 report TMTP-LINKIACS13Q0141.EMG6 (104)
Level (dBulim) Date: 2013-03-06

120

FCC PART 15C PEAK

60
0 4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
Jite no. : 3m Chawmber Data no. HE =T
Dis. / &knt. r 3m 2012 3115 (4580) Ant. pol. @ HORIZOMNTLL
Liteit 1 FCC PALRET 15C FPELE
Env. / Inz. : 23%C/54% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode : IEEESOZ.11nHTZ0 Z3462MHz Tx Mode

M/N ¢ TD-W3201N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDWS8901NV1 page 4-58
Data: 76 File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
120 Level (dBuvim) Date: 2013-03-06
FCC PART 15C PEAK
60 FCC PART 15C oy
0 4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
Jite no. 3m Chatdier Data no. 7B
Dis. / &knt. 3m 2012 3115 (4580) Ant. pol. HORTZOMNTLL
Liteit FCC PART 15C FPELAEK
Env. / Ins. Z3*C/ 545 Engineer Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode IEEES0Z.11nHTZ0 Z3462MHz Tx Mode
M/ TD-WE901N
Ant. Cabhle Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) [dB/m) [dE) [dE) [dBuW) [(dBul/m) (dBulW/m) (dE)
1 4924.000 32.73 5.75 35.68 44.51 50.64 74,00 Z23.368 Peak
2 4924.000 32.73 5.75 35.68 30.55 36.355 S4.00 17. 62 bverage
Remarks:

1. Ewission Level= Antenha Factor + Cable Loss —-Amp Factor + Reading.
Z. The emission levels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13008
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FCC ID:TE7TDWS8901NV1 page 4-59

Data: 77 File: G:2013 report TMTP-LINKIACS13Q0141.EMG6 (104)
Level (dBulim) Date: 2013-03-06

120

FCC PART 15C PEAK

60
0 4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
Jite no. : 3m Chawmber Data no. HER
Dis. / &knt. r 3m 2012 3115 (4580) Ant. pol. @ VERTICALL
Liteit 1 FCC PALRET 15C FPELE
Env. / Inz. : 23%C/54% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode : IEEESOZ.11nHTZ0 Z3462MHz Tx Mode

M/N ¢ TD-W3201N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDWS8901NV1 page 4-60
Data: 78 File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
120 Level (dBuYim) Date: 2013-03-06
FCC PART 15C PEAK
60 FCC PART 15C oy
0 4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
Jite no. 3m Chatdier Data no. =
Dis. / &knt. 3m 2012 3115 (4580) Ant. pol. @ VERTICALL
Liteit FCC PART 15C FPELAEK
Env. / Ins. Z3*C/ 545 Engineer Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode IEEES0Z.11nHTZ0 Z3462MHz Tx Mode
M/ TD-WE901N
Ant. Cabhle Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) [dB/m) [dE) [dE) [dBuW) [(dBul/m) (dBulW/m) (dE)
1 4924.000 32.73 5.75 35.68 45.13 50.96 74,00 Z3.04 Peak
2 4924.000 32.73 5.75 35.68 30.95 36.81 S4.00 17.1%9 bverage
Remarks:

1. Ewission Level= Antenha Factor + Cable Loss —-Amp Factor + Reading.
Z. The emission levels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13008




®
’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDWS8901NV1 page 4-61

Data:

120

G0

1

83 File: G:2013 report TTP-LINK\ACS13Q0141.EMG (104)
Level (dBu/m) Date: 2013-03-06

FCC PART 15C PEAK

FCC PART 15C &M

RIS PRI | st N B

1000 1600. 2200. 2800. 3400. 4000
Frequency {(MHz)

Jite no. : 3m Chawmber Data no. 83

Dis. / &knt. r 3m 2012 3115 (4580) Ant. pol. @ HORIZOMNTLL

Liteit 1 FCC PALRET 15C FPELE

Env. / Inz. : 23%C/54% Engineer : Leo-Li

EUT : 150Mbps Wireless N ADSLZ+ Modem Router

FPower supply : DC 9V From Adapter input AC 120V 60H=

Test mode : IEEESOZ.11nHT40 Z2452MHz T= Mode

M/ ¢ TD-W3501N

Ant. Cabhle Amp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=z) [dB/m) [dE) [dE) [dBuW) [(dBul/m) (dBulW/m) (dE)
Z452.000 27.09 6.11 35.9:2 89.23 g§6.51 74,00 -12.51 Peak
Remarks:

1. Ewission Level= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
2. The emwission levels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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Data:

120

G0

1

84 File: G:2013 report TTP-LINK\ACS13Q0141.EMG (104)
Level (dBu/m) Date: 2013-03-06

—

FCC PART 15C PEAK
FCC PART 15C oy
1000 1600. 2200. 2800. 3400. 4000
Frequency {(MHz)
Jite no. : 3m Chawmber Data no. HER=E
Dis. / &knt. r 3m 2012 3115 (4580) Ant. pol. @ VERTICALL
Liteit 1 FCC PALRET 15C FPELE
Env. / Inz. : 23%C/54% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode : IEEESOZ.11nHT40 Z2452MHz T= Mode
M/ ¢ TD-W3501N
Ant. Cabhle Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) [dB/m) [dE) [dE) [dBuW) [(dBul/m) (dBulW/m) (dE)
Z452.000 27.09 .11 35.92 104.33 101.¢61 74,00 -27.61 Peak
Remarks:

1. Ewission Level= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
2. The emwission levels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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Data: 85 File: G:2013 report TMTP-LINKIACS13Q0141.EMG6 (104)
Level (dBulim) Date: 2013-03-06

120

FCC PART 15C PEAK

60
0 4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
Jite no. : 3m Chawmber Data no. : 85
Dis. / &knt. r 3m 2012 3115 (4580) Ant. pol. @ VERTICALL
Liteit 1 FCC PALRET 15C FPELE
Env. / Inz. : 23%C/54% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode : IEEESOZ.11nHT40 Z2452MHz T= Mode

M/N ¢ TD-W3201N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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FCC ID:TE7TDWS8901NV1 page 4-64
Data: B6 File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
120 Level (dBuYim) Date: 2013-03-06
FCC PART 15C PEAK
60 FCC PART 15C oy
|
0 4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
Jite no. 3m Chatdier Data no. g6
Dis. / &knt. 3m 2012 3115 (4580) Ant. pol. @ VERTICALL
Liteit FCC PART 15C FPELAEK
Env. / Ins. Z3*C/ 545 Engineer Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode IEEES0Z.11nHT40 Z2452MHz T= Mode
M/ TD-WE901N
Ant. Cabhle Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) [dB/m) [dE) [dE) [dBuW) [(dBul/m) (dBulW/m) (dE)
1 4904.000 32.69 S.76 35.68 44,72 50.459 74,00 23.51 Peak
Z  4904.000 32.69 S.76 35.68 30.56 36.13 S4.00 17.57 bverage
Remarks:

1. Ewission Level= Antenha Factor + Cable Loss —-Amp Factor + Reading.
Z. The emission levels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13008
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Data: 87 File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
120 Level (dBuvim) Date: 2013-03-06
FCC PART 15C PEAK
60
0 4000 6800. a9600. 12400, 15200. 18000
Frequency (MHz)
3ite no. 3m Chamber I'ata no. : 57
Dis. / knt. 3m 2012 3115 (4580) Ant. pol. : HORIZCNTLL
Limit FCC PALRT 15C PELE
Enw. / Ins. Z23%C/54% Engineer : Leo-Li
EUT 150Mbps Wireless N AD3LZ+ Modem Router

Fower supply :

Test mode
M/

DC 9% From Adapter input AC 120V/60Hz
IEEES0Z.11nHT40 2452MHz Tx Mode
TD-WS201N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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Data: 88 File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
120 Level (dBuYim) Date: 2013-03-06
FCC PART 15C PEAK
60 FCC PART 15C oy
T
0 4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
Jite no. 3m Chatdier Data no. g5
Dis. / &knt. 3m 2012 3115 (4580) Ant. pol. HORTZOMNTLL
Liteit FCC PART 15C FPELAEK
Env. / Ins. Z3*C/ 545 Engineer Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode IEEES0Z.11nHT40 Z2452MHz T= Mode
M/ TD-WE901N
Ant. Cabhle Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) [dB/m) [dE) [dE) [dBuW) [(dBul/m) (dBulW/m) (dE)
1 4904.000 32.69 S.76 35.68 44,3535 50.1:2 74,00 Z3.588 Peak
Z  4904.000 32.69 S.76 35.68 30.15 35.85 S4.00 15.05 bverage
Remarks:

1. Ewission Level= Antenha Factor + Cable Loss —-Amp Factor + Reading.
Z. The emission levels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13008
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Data:

120

G0

1

a9 File: G:2013 report TTP-LINK\ACS13Q0141.EMG (104)
Level (dBu/m) Date: 2013-03-06

FCC PART 15C PEAK
FCC PART 15C oy
1000 1600. 2200. 2800. 3400. 4000
Frequency {(MHz)
Jite no. : 3m Chawmber Data no. 1 g9
Dis. / &knt. r 3m 2012 3115 (4580) Ant. pol. @ VERTICALL
Liteit 1 FCC PALRET 15C FPELE
Env. / Inz. : 23%C/54% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode : IEEESOZ.11nHT40 Z2437MHz Tx Mode
M/ ¢ TD-W3501N
Ant. Cabhle Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) [dB/m) [dE) [dE) [dBuW) [(dBul/m) (dBulW/m) (dE)
Z437.000 Z7.00 6.05 35.9&2 1053.80 100.96 74,00 -Z26.96 Peak
Remarks:

1. Ewission Level= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
2. The emwission levels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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Data:

120

G0

1

a0 File: G:2013 report TTP-LINK\ACS13Q0141.EMG (104)
Level (dBu/m) Date: 2013-03-06

FCC PART 15C PEAK
FCC PART 15C oy
1000 1600. 2200. 2800. 3400. 4000
Frequency {(MHz)
Jite no. : 3m Chawmber Data no. HER=1n]
Dis. / &knt. r 3m 2012 3115 (4580) Ant. pol. @ HORIZOMNTLL
Liteit 1 FCC PALRET 15C FPELE
Env. / Inz. : 23%C/54% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode : IEEESOZ.11nHT40 Z2437MHz Tx Mode
M/ ¢ TD-W3501N
Ant. Cabhle Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) [dB/m) [dE) [dE) [dBuW) [(dBul/m) (dBulW/m) (dE)
Z437.000 Z7.00 .05 35.92 §9.04 ge6.20 74,00 -12.20 Peak
Remarks:

1. Ewission Level= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
2. The emwission levels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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Data: 91 File: G:2013 report TMTP-LINKIACS13Q0141.EMG6 (104)
Level (dBulim) Date: 2013-03-06

120

FCC PART 15C PEAK

60
0 4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
Jite no. : 3m Chawmber Data no. : 91
Dis. / &knt. r 3m 2012 3115 (4580) Ant. pol. @ HORIZOMNTLL
Liteit 1 FCC PALRET 15C FPELE
Env. / Inz. : 23%C/54% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode : IEEESOZ.11nHT40 Z2437MHz Tx Mode

M/N ¢ TD-W3201N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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FCC ID:TE7TDWS8901NV1 page 4-70
Data: 92 File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
120 Level (dBuvim) Date: 2013-03-06
FCC PART 15C PEAK
60 FCC PART 15C oy
|
0 4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
Jite no. 3m Chatdier Data no. 92
Dis. / &knt. 3m 2012 3115 (4580) Ant. pol. HORTZOMNTLL
Liteit FCC PART 15C FPELAEK
Env. / Ins. Z3*C/ 545 Engineer Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode IEEES0Z.11nHT40 Z2437MHz Tx Mode
M/ TD-WE901N
Ant. Cabhle Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) [dB/m) [dE) [dE) [dBuW) [(dBul/m) (dBulW/m) (dE)
1 4574.000 32.62 §.73 35.69 44,75 50.44 74,00 Z23.56 Peak
Z  4574.000 32.62 5.73 35.69 30.59 36.25 S4.00 17.75 bverage
Remarks:

1. Ewission Level= Antenha Factor + Cable Loss —-Amp Factor + Reading.
Z. The emission levels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13008
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Data: 93 File: G:2013 report TMTP-LINKIACS13Q0141.EMG6 (104)
Level (dBulim) Date: 2013-03-06

120

FCC PART 15C PEAK

60
0 4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
Jite no. : 3m Chawmber Data no. : 93
Dis. / &knt. r 3m 2012 3115 (4580) Ant. pol. @ VERTICALL
Liteit 1 FCC PALRET 15C FPELE
Env. / Inz. : 23%C/54% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode : IEEESOZ.11nHT40 Z2437MHz Tx Mode

M/N ¢ TD-W3201N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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Data: 94 File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
120 Level (dBuYim) Date: 2013-03-06
FCC PART 15C PEAK
60 FCC PART 15C oy
|
0 4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
Jite no. 3m Chatdier Data no. 94
Dis. / &knt. 3m 2012 3115 (4580) Ant. pol. @ VERTICALL
Liteit FCC PART 15C FPELAEK
Env. / Ins. Z3*C/ 545 Engineer Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode IEEES0Z.11nHT40 Z2437MHz Tx Mode
M/ TD-WE901N
Ant. Cabhle Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) [dB/m) [dE) [dE) [dBuW) [(dBul/m) (dBulW/m) (dE)
1 4574.000 32.62 §.73 35.69 44,69 50.35 74,00 Z3.65 Peak
Z  4574.000 32.62 5.73 35.69 30.51 36.17 S4.00 17.53 bverage
Remarks:

1. Ewission Level= Antenha Factor + Cable Loss —-Amp Factor + Reading.
Z. The emission levels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13008
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FCC ID:TE7TDWS8901NV1 page 4-73

Data:

120

G0

1

99 File: G:2013 report TTP-LINK\ACS13Q0141.EMG (104)
Level (dBu/m) Date: 2013-03-06

FCC PART 15C PEAK

FCC PART 15C &M

MW

1000 1600. 2200. 2800. 3400. 4000
Frequency {(MHz)

Jite no. : 3m Chawmber Data no. : 99

Dis. / &knt. r 3m 2012 3115 (4580) Ant. pol. @ HORIZOMNTLL

Liteit 1 FCC PALRET 15C FPELE

Env. / Inz. : 23%C/54% Engineer : Leo-Li

EUT : 150Mbps Wireless N ADSLZ+ Modem Router

FPower supply : DC 9V From Adapter input AC 120V 60H=

Test mode : IEEESOZ.11nHT40 Z422MHz Tx Mode

M/ ¢ TD-W3501N

Ant. Cabhle Amp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=z) [dB/m) [dE) [dE) [dBuW) [(dBul/m) (dBulW/m) (dE)
Z2422.000 Z6.90 .05 35.9:2 90.37 g7.40 74,00 -15.40 Peak
Remarks:

1. Ewission Level= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
2. The emwission levels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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Data:

120

G0

1

100 File: G:2013 report TTP-LINK\ACS13Q0141.EMG (104)
Level (dBu/m) Date: 2013-03-06

FCC PART 15C PEAK

FCC PART 15C oy
1000 1600. 2200. 2800. 3400. 4000
Frequency {(MHz)

Jite no. : 3m Chawmber Data no. : 100

Dis. / &knt. r 3m 2012 3115 (4580) Ant. pol. @ VERTICALL

Liteit 1 FCC PALRET 15C FPELE

Env. / Inz. : 23%C/54% Engineer : Leo-Li

EUT : 150Mbps Wireless N ADSLZ+ Modem Router

FPower supply : DC 9V From Adapter input AC 120V 60H=

Test mode : IEEESOZ.11nHT40 Z422MHz Tx Mode

M/ ¢ TD-W3501N

Ant. Cabhle Amp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=z) [dB/m) [dE) [dE) [dBuW) [(dBul/m) (dBulW/m) (dE)
Z2422.000 Z6.90 6.05 35.92 106.45 103.51 74,00 -29.51 Peak
Remarks:

1. Ewission Level= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
2. The emwission levels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008




®
’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDWS8901NV1 page 4-75

Data: 101 File: G:2013 report TTP-LINK\ACS13Q0141.EMG (104)
Level (dBu/m) Date: 2013-03-06

120

FCC PART 15C PEAK

60
0 4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
Jite no. : 3m Chawmber Data no. : 101
Dis. / &knt. r 3m 2012 3115 (4580) Ant. pol. @ VERTICALL
Liteit 1 FCC PALRET 15C FPELE
Env. / Inz. : 23%C/54% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode : IEEESOZ.11nHT40 Z422MHz Tx Mode

M/N ¢ TD-W3201N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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AUDIX Technology (Shenzhen) Co., Ltd.

page 4-76

Data: 102 File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
120 Level (dBuYim) Date: 2013-03-06
FCC PART 15C PEAK
60
FCC PART 15C oy
0 4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
Jite no. : 3m Chawmber Data no. 10z
Dis. / &knt. r 3m 2012 3115 (4580) Ant. pol. @ VERTICALL
Liteit 1 FCC PALRET 15C FPELE
Env. / Ins. Z3*C/ 545 Engineer Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode IEEES0Z.11nHT40 Z422MHz Tx Mode
M/ TD-WE901N
Ant. Cabhle Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) [dB/m) [dE) [dE) [dBuW) [(dBul/m) (dBulW/m) (dE)
1 4544.000 32.56 g.70 35.70 44,53 50.359 74,00 Z23.61 Peak
Z 4544.000 3Z.56 g.70 35.70 30.75 36.51 S4.00 17.69 bverage

Remarks:

1. Ewission Level= Antenha Factor + Cable Loss —-Amp Factor + Reading.
Z. The emission levels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data: 103 File: G:2013 report TTP-LINK\ACS13Q0141.EMG (104)
Level (dBu/m) Date: 2013-03-06

120

FCC PART 15C PEAK

60
0 4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
Jite no. : 3m Chawmber Data no. : 103
Dis. / &knt. r 3m 2012 3115 (4580) Ant. pol. @ HORIZOMNTLL
Liteit 1 FCC PALRET 15C FPELE
Env. / Inz. : 23%C/54% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode : IEEESOZ.11nHT40 Z422MHz Tx Mode

M/N ¢ TD-W3201N

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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Data: 104 File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
120 Level (dBuYim) Date: 2013-03-06
FCC PART 15C PEAK
60
FCC PART 15C oy
i
0 4000 6800. 9600. 12400. 15200. 18000
Frequency {(MHz)
Jite no. : 3m Chawmber Data no. 104
Dis. / &knt. r 3m 2012 3115 (4580) Ant. pol. HORTZOMNTLL
Liteit 1 FCC PALRET 15C FPELE
Env. / Ins. Z3*C/ 545 Engineer Leo-Li
EUT : 150Mbps Wireless N ADSLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V 60H=
Test mode IEEES0Z.11nHT40 Z422MHz Tx Mode
M/ TD-WE901N
Ant. Cabhle Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) [dB/m) [dE) [dE) [dBuW) [(dBul/m) (dBulW/m) (dE)
1 4544.000 32.56 g.70 35.70 44,3535 49.94 74,00 Z24.06 Peak
Z 4544.000 3Z.56 g.70 35.70 30.51 36.07 S4.00 17.93 bverage

Remarks:

1. Ewission Level= Antenha Factor + Cable Loss —-Amp Factor + Reading.
Z. The emission levels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13008
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5. CONDUCTED SPURIOUS EMISSIONS

5.1.Test Equipment

Item Equipment Manufacturer Model No. Serial No. Last Cal. | Cal. Interval

1. [Spectrum Analyzer| Agilent E4446A US44300459 | May.08,12 1 Year

2. Attenuator Agilent 8491B MY39262165| May.08,12 1 Year

3. RF Cable Hubersuhner | SUCOFLEX102 28618/2 May.08,12 1Year

4. |Spectrum Analyzer|  Agilent N9030A MY51380221| May.08,12 1Year
5.2.Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum
intentional radiator in operating, the radio frequency power that is produced by the intentional
radiator shall be at least 20dB below that in the 100kHz bandwidth within the band that
contains the highest level of the desired power.

5.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth is set
to 100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions
detected.

5.4.Test result
PASS (The testing data was attached in the next pages.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008



AUDIX ]

FCC ID:TE7TDWS8901NV1

AUDIX Technology (Shenzhen) Co., Ltd.

page h-2

Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

Agilent Spectrum Analyzer - Swept 54

Display Line -16.36 dBm

PHO: Fasi L
IFGaim:Luw

iy i
Avg Typa: Log-Pwr

v Trig: Fres Run Avg|Hold: 44100

Awen: 10 d8

Fel Offzet 21 dE
Ref 21.00 dBm

I A PR

A s o
Lo lidan o o, e el . TS S T T S ——

Stop 10,000 GHz
#VBW 300 kHz Sweep 860 ms (1001 pis)

STATUS €3 Align Naw, All réquinad

PRI Fast ¢

I'I'- X
Avg Typa: Log-Pwr

v Trig: Fres Run Avg|Hold: 30M00

Awen: 10 d8

Fel Offzet 21 dE
Ref 21.00 dBm

P

-
IFGaim:Luw

Stop 1.0000 GHz
Sweep 92,7 ms (1001 pts)

TUNETIGN FLECTION WD TH FUNETION WAL

STATUS €3 Align Naw, All réquinad

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13008
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Agilent Spectrum Analyzer - Swept 54
LA A LT
Marker 1 24.040000000000 GHz { Arg Typa: Log-Pwr
PHO: Fasi L, Trig: Fres Run Avg|Hold: 21100
IFGalmLow Atten: 10 4B

Peak Search

Rel Offzat 21 dB
Ref 21.00 dBm

P

1
| Adgeiran) BT TR ETICR PR e MU LY RENTAPTe DL PR
bttt L B e s P e o el v

L

Stop 25.000 GHz
#VBW 300 kHz Sweep 1.43 s (1001 pis)

1w TH TUHETION WALUL

STATUS €3 Align Naw, All réquinad

i .
Ava Type: Log-Pwr
PHO: Fasi L. Trig: Fres Run Avg|Hold== 100100
IFGaimiL v Aen: 10 48

Fel Offzet 21 dE
Ref 21.00 dBm

P

Mkr1 2.4

ETY MY S o it |

FRes BW 100 kHz #VEW 300 kHz Sweep 11.0 ms (1007 pis)

M MODL TR 52 [r Y TUNCTION | FLMCTION WD TH FUHCTION WAL

STATUS €3 Align Naw, All réquinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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Test CH6: 2437MHz

Agpilent Spectrum Analyaed - Swept 54

I} it T : i [ T Uil e By 11, 013
Display Line -16.80 dBm - fvg Typa: Log-Par TRACK
PHO; Fast Ly ) Trig: Free Run Avg|Hold: 32100 i
IFGainLww Atten: 10 48 bex

Ref Offzet 21 dB

v Ref 21.00 dBm Qi _

1 ]
' ! Title®

e g -, -
| . L L i TR e i o A B CER ) P T Display Line
Nrnboiesm s, -16.80 dBm

Stop 10.000 GHz
Sweep 860 ms (1001 pts)

v FUNETION FLINCTION

ALLIE |

Agilent Spoctrum Analyzer - Swept 54
f i

Marker 1 170650000000 MHz i Avg Typs: Log-Par
PHO: Fast g0 1rig: Fres Run Avg|Hold: 26M00

FGalmLow — Atten: 10 48

Ref Offzet 21 dBE Mkrt 1
gidiv - Ref 21.00 dBm

*1

L H_lm.__,_,l_,h." NSy Syt '--H'Jun\u-.t..-.-.r...-t..u.-...q-- .-,.4_,,..,f_\.._,_._Ap_.-_,_n‘._-._.'-J.L-.-lu-,nlM-Ll-l.-'n-.-.u-.-»pv;..p,.l.a...

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.7 ms (1001 pts)

FUNCTIONYALUE |

STATUS €3 Align Naw, All réquinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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Agilent Spectrum Analyzer - Swept 54

Marker 1 23.815000000000 GHz R Avg Type: Log-Pwr
PHO: Fast g0 1rig: Fres Run Avg|Hold: 21100

FGalmLow — Atten: 10 48

st Peak Search

Ref Offzet 21 dBE
Ref 21.00 dBm

] p———

| s L T e b bt g e oA A e e B gt b

‘1

Stop 25.000 GHz
#VBW 300 kHz Sweep 1.43 s (1001 pis)

1w TH TUHETION WALUL

STATUS €3 Align Naw, All réquinad

iy i
Avg Typa: Log-Pwr

PHO: Fast () Trig: Fres Run Avg|Hold: BTHOG
IFGaimiL v Awen: 10 d8

Fel Offzet 21 dE
Ref 21.00 dBm

| M————

T s B WU T s YS! S S TP, | S S

Stop 10,000 GHz
#VBW 300 kHz Sweep 860 ms (1001 pis)

TUNCTION | FLMCTION WD TH FUNCTIONYALUE |

| 2447 dBm|

STATUS €3 Align Naw, All réquinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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Agilent Spectrum Analyzer - Swept 54
LA A BEE T M
Marker 1 173.560000000 MHz L Arg Typa: Log-Pwr
PHO: Fasi L, Trig: Fres Run Avg|Hold: 3&M00
IFGalmLow Atten: 10 4B

Peak Search

Ref Offzet 21 dBE Mkri

H?I 1,00 dEm

] p———

*1

Ry, sy g bl Lo, o e Ll i e e, P, i e

Stop 1.0000 GHz
#VEW 300 kHz ms (1001 pts)

TUMETION

STATUS €3 Align Naw, All réquinad

[ EED
Avg Typa: Log-Pwr
PHO: Fasi Ly Trig: Fres Run Avg|Hold: 31100
IFGaimiL v Awen: 10 d8

Peak Search

Fel Offzet 21 dE
Ref 21.00 dBm

P

‘1

| XN L A, il !
T e e i gy Al e b i st e
|

Stop 25.000 GHz
#VBW 300 kHz Sweep 1.43 s (1001 pis)

TUNCTIGN | Rl Th FUNCTIONYALUE |

STATUS €3 Align Naw, All réquinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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Agilent Spectrum Analyzer - Swept 54

Display Line -16.84 dBm

Ref Offzet 21 dBE
00 dBm

1

PHO: Fast Ly ) Trig: Fres Run

-
IFGaim:Luw

iy i
Avg Typa: Log-Pwr
Avg|Hold= 10100
Awen: 10 d8

Myt i % e i lm s ke

Stop 2.51000 GHz
Sweep 5.80 ms (1001 pts)

TUNETIGN FLECTION WD TH FUNETION WAL

STATUS €3 Align Naw, All réquinad

Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz

PRI Fast ¢

Fef Offzet 21 dB
{Eid Ref 21.00 dBm

Pl

Start 1.000 GHz
#Res BW 100 kHz

ra Trig: Fres Run
IFGaim:Luw

o W
i WORTRRR - NI KPT TVONG CUPPESEN ATURSITD HAV It PRI Eor

FVEW 300 kHz

I'I'- T
Avg Typa: Log-Pwr
Avg|Hold: 29/M100
Awen: 10 d8

Stop 10,000 GHz
Sweep 860 ms (1001 pts)

TUNETIGN FUNETION WAL

FLEICTION Wi TH

STATUE 3 Align Maw, All requined

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13008
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Agilent Spectrum Analyzer - Swept 58
L fiF 2 E T [LET e 3 2 AM Apr 11, 2013
Marker 1 163.860000000 MHz L Avg Typa: Log-Par

PH: Fast Ly Trig: Fres Run Avg|Hold; 32100

IFGalmLuw Awen: 10 d8

Peak Search

Ref Offzet 21 dB Mkr1

Ref 21.00 dBm

P

*1

A

e Faduel i g L B e e e o S bt i e

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.7 ms (1001 pts)

TUMETION

[ EED
Avg Type: Log-Pwr
v Trig: Fres Run Avg|Hold: 31100
Aen: 10 48

Peak Search

PRI Fast (4
IFGaim:Luw

Fef Offzet 21 dB
Ref 21.00 dBm

P

| i e | = X . b oade LMy A bt Pl i, g el P

Stop 25.000 GHz
#VBW 300 kHz Sweep 1.43 s (1001 pis)

MR MODL TRE S0 [ Y TUNCTION | FLECTION wiDTH FUNCTIONYALUE |

WESD STATUE i3 Align Maw, All requinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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Agilent Spectrum Analyzer - Swept 54
L Y == [EE] 0413 A Apr 11, 2013
Display Line -20.36 dBm _ fiva Typa: Log-Par s

PHO: Fast Ly Trig: Fres Run Avg|Hold= 1000100 THPE
IFGaimLow Atten: 10 dB

Ref Offzet 21 dB
Eid Ref 21.00 dEBm

JETFREEEET
| |

T R T e et ik St et

Stop 2.42500 GHz
#VBW 300 kHz Sweep 11.0 ms (1001 pts)

TUNETIGN FLECTION WD TH FUNETION WAL

STATUS €3 Align Naw, All réquinad

s
Ava Type: Log-Pwr
PHI: Fasi Ly Trig: Fres Run Avg|Hold: 18M00
IFGaimiL v Awen: 10 d8

Ref Offzet 21 dB
{Eid Ref 21.00 dEBm

1
Pl e i .

| 4__,*' "'-J-...,..-..“H .:‘)T' s e T L T PR SIS S e
-r._,,.w.t.-.-.-u-.n.l

Stop 10.000 GHz
FRes BW 100 kHz FVEW 300 kHz Sweep EG0 ms (1001 pts)

TUNETIGN FLEICTION Wi TH TFUNETION YALUE

| AT dBm |

STATUE 3 Align Now, All réquinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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Agilent Spectrum Analyzer - Swept 54

' il E28E [T L CLED 03706 AM Bpr 11, 2013
Marker 1 165.800000000 MHz L Arg Typa: Log-Pwr

PHO: Fast L0 Trig: Fres Run Avg|Hold: 82M00
IFGaim:Lww Aen: 10 48

Peak Search

Ref Offzet 21 dB Mkr1 165.80 Mt
Ref2i00dBm __  -56239d8m

P

1

¢

-8
| ¥
bbbt r'.'-r,,, B e e e e ST

Start 30.0 MHz ' ' ' ' Stop 1.0000 GHz

HRes BW 100 kHz #VYBW 300 kHz Sweep 92.7 ms (1007 pis)
T ; TUMETION WIDT
18
2
3
4
]
L
T
B
]
10
1"

WESD STATUE i3 Align Maw, All réquined

s b 05337 30 AM Apr 11, 2013
Avg Type: Log-Pwr TRACK
PH: Fast (g Trig: Fres Run Avg|Hold: 21100 TVPE
IFGaimiL v Awen: 10 d8

Peak Search

Fel Offzet 21 dE
Ref 21.00 dBm

P

le A = : e B o o P et e L
[, Ay g by b bt fun oy

Stop 25.000 GHz
#VEBW 300 kHz Sweep 1.43s (1001 pts)

M MODL TRE. % [ Y TUNCTION | FLMCTION WD TH FUNCTION YALUE |

WESD STATUE i3 Align Maw, All réquined

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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Test CH11: 2462MHz
Agilent Spectrum Analyzer - Swept 54
Display Line -20.26 dBm L Aorg Typa: Log-Pwr
PHD: Fasi L, Trig: Fres Run Avg|Hold:= 1000100
IFGajmiL v Atten: 10 4B

Ref Offzet 21 dBE
00 dBm

o o e e B b

Stop 2.51000 GHz
#VBW 300 kHz Sweep 5.80 ms (1001 pts)

TUNETION | FLMCTICH WADTH TURETION WALLIE

STATUS €3 Align Naw, All réquinad

[ EED 053401 7 A e 11, 2013
Avg Type: Log-Pwr 1HACE

PHI: Fast L, Trig: Fres Run Avg|Hold: 40M00 'rp-!:I

IF TG aim:L e Aen: 10 48 i

Fef DMzat 21 dB
Ref 21.00 dBm

Stop 10.000 GHz
Sweep 860 ms (1001 pis)

TUNETIGN FLECTION WD TH FUNETION WAL

STATUS €3 Align Naw, All réquinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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Agilent Spectrum Analyzer - Swept 54

L &F SaeF T [EE] lH AM B 11, 2013
Marker 1 168.710000000 MHz i Avg Typs: Log-Par U
PHO: Fast Ly Trig: Fres Run Avg|Hold: 26M00 TVPE
IFGaim:Lw Atten: 10 4B

Ref Offzet 21 dBE Mkri

Ref 21.00 dEBm

P

1

¢+

| W
et .‘h-—-.u-‘"I W, el e el o it g bbb s M i s e i e i e,

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.7 ms (1001 pts)

TUMETION

WESD STATUE 3 Align Maw, All réquinad

Peak Search

L CLED
L Avg Type: Log-Pwr
PRO: Fasi L4 Trig: Fres Run Avg|Hold: 2100
IFGaimiL v Aen: 10 48

Fel Offzet 21 dE
Ref 21.00 dBm

P

¢ 1
| il
JE— PSP S A Tor nall T I W n gty gt P i

Stop 25.000 GHz
#VBW 300 kHz Sweep 1.43 s (1001 pts)

v TUNETIGN FLECTION WD TH FUNETION WAL |
53957 dBm |

WESD STATUE 3 Align Maw, All réquinad

Peak Search

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13008
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page 5-13
Test Mode: IEEE 802.11n HT20 TX

Test CH1: 2412MHz

Agilent Spectrum Analyzer - Swept 54

L &F L oLE]]
Display Line -20.58 dBm Avg Typa: Leg-Par

PHO: Fast L, Trig: Fres Run Avg|Hold:= 1000100
IFGaimiL v Awen: 10 d8

Ref Offzet 21 dBE
1E8id Ref 21.00 dBm

| ; o
b variamaiinb sttt et st meers ity et o A St o pobe 2

Stop 2.42500 GHz
#VBW 300 kHz Sweep 11.0 ms (1001 pts)

TUNETION | FLMCTICH WD TH TURCTION MALLL

STATUE 3 Align Now, All réquinad

L oLE]] (A% 20 AM Bpr 11, 2013
Avg Type: Log-Pwr IRacE

PHD: Fast (g Trig: Fres Run Avg|Hold: 2EM00 'rp-!:I

IF TG aim:L e Aen: 10 48 i

Ref Offzet 21 dB
{Eid Ref 21.00 dEBm

T o L I Y S P T

Stop 10,000 GHz
#VBW 300 kHz Sweep B60 ms (1001 pis)

TUNETIGN FLEICTION Wi TH TFUNETION YALUE

STATUE 3 Align Now, All réquinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008




AUDIX ]

FCC ID:TE7TDWS8901NV1

AUDIX Technology (Shenzhen) Co., Ltd.
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Agilent Spectrum Analyzer - Swept 54
x Y EEE N FCLED
Marker 1 170.650000000 MHz

Ava Typa: Log-Par Peak Search
PH: Fast Ly Trig: Fres Run Avg|Hold: 4THOG
IFGaimiL v Awen: 10 d8

Ref Offzet 21 dBE Mkr1 1
Ref 21.00 dBm :

e —

T R R R e T T el

' Stop 1.0000 GHz
FVEW 300 kHz Sweep 92.7 ms (1001 pis)

TUMETION

dhea b &M Epr 11, 2013
Avg Type: Log-Pwr mace |y Peak Search
Avg|Hold: 2100 TvPE

DET

PHO: Fasi Ly Trig: Fres Run
IFGaimiL v Awen: 10 d8

Fel Offzet 21 dE
Ref 21.00 dBm

S ——

*1

bt T B T e bbb gt oo =l LS S N s
1 -

" Stop 25.000 GHz

FVEW 300 KHz Sweep 1.43 s (1001 pts)

MR MODL TRE S0 [ Y TUNETIGN HETIOH WD TH TFUNETION YALUE |
54252 dBm |

STATUE 3 Align Naw, All réquinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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Test CH6: 2437MHz

Agpilent Spectrum Analyzed - Swept 58

1) af : i y TEEE
Display Line -21.72 dBm - Avg Typa: Log-Pwr
PO Fast Ly Trig: Free Run Avg|Hold: 447100

IFGainLww Atten: 10 48

Ref Offzet 21 dB
div Ref 21,00 dBm

.|.1

bl i 1. ’
.. PO, g " TOT O U8 OO0 TELLSY ATOPGPR! RSS! KLY I S0 PUTER o N, BUSAPr R Ty

Display Line
21.72 dBm

| '
[y

Stop 10.000 GHz
Sweep EGO ms (1001 pts)

FLNCTION WD T

i i
Avg Typa: Log-Pwr
PH: Fast Ly Trig: Fres Run Avg|Hold:= 100100
IFGaimiL v Awen: 10 d8
—

‘Il

i i
T e T R N e e T e

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.7 ms (1001 pts)

TUMETION | FLBICTION wiD T FUNCTIONYALUE |

| 5BTSE dBm |

WESD STATUE i3 Align Moaw, All requinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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Agilent Spectrum Analyzer - Swept 54

Marker 1 21.790000000000 GHz
PRI Fast (4

IFGaim:Luw

] Trig: Fres Run

Awen: 10 d8

s b
Avg Typa: Log-Pwr
Avg|Hold: 41100

Ref Offzet 21 dE
Ref 21.00 dBm

P

Fumrn_h e et P8 L AW

Start 10.000 GHz
Res BW 100 kHz

L ) =J N B Lk B

¢

SR EDFITY L S Y e .--a-'xw-"-'--""'“w—.\-.-l.-{f.i-..uﬂ'u-'r-‘-m'a...' R e

FVEW 300 kHz

Stop 25.000 GHz

Sweep 1.43 s (1001 pts)

STATUE 3 Align Maw, All requinad

Peak Search

Test CH11: 2462MHz

Agilent Spectrum Analyrer - Swoepl 54

Display Line -21.62 dBm

PHO: Fast (g

IFGialm: L ow

v Trig: Free Run

Atten: 10 dB

i i
Avg Type: Log-Pwr
Avg|Hold: 2Z8M00

Ot 1010 AN A 11, 0L

Ref Offsct 21 dB
Rel 21.00 dBm

FLIKCTION

FLIHCTID®M wWADTH

Sweep 260 ms (1001 pts)

FURCTION WAL LE

sTATUS 2 Align Mow, All required

Display Line
-21.62 dBm

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13008
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lq-iil.-n[ Spaescirum Analyner - Swopl SA

Marker 1 168.710000000 MHz

| O L0 Al Apr 11, 003
Avg Type: Log-Pwr AL

TRALS

Peak Search

PHO: Fast g Trg-Free Run Avg|Held: 581100
IFGimim:L o Atten: 10 dB
Next Peak
Ref Offset 21 dB
Rel 21.00 dBm | e —
MNext Pk Right
JE—
Next Pk Left
| ———
1
'
R *_ﬂ I’"-..-“__,I._ shaBring s e b b i e Sl o gt bbbt eyt ey Marker Defta
e ——
Stop 1.0000 GHz
#Res EW 100 KHz #FVEW 300 KHz Sweep 92.F ms (1001 pts) Mkr—CF
MEFI MODE TRD 5S04 ¥ FLIKCTIOMN FLIHCTIDM WADTH FURICTION WALLE ]
w1 rl 16ET1MHz| 56,628 dEm |
2 |
3 I [ | |
g - ;¢ ¢+ Vv 17 Mkr—RefLvl
: I I R R S -
T
e ! 0 o r r 1
= =
10
11 1of2
12 | I N N R R
s status g3 Align Now, All required

lq-iil.-n[ Spaescirum Analyner - Swopl SA

Marker 1 21.880000000000 GHz h Avg Type: Log-Pur .

PHO; Fast L, 1rig: Free Run Avg|Hold: 5100
|F Gain:Low Aftan: 10 48
NextPeak
Ref Offzet 21 dB
Ref 21.00 dBm
MNext PK Right
e
Mext Pk Left
*1 | —— )
m"’l‘-.‘-.m.*_‘.i.ﬂ_-:'ll-I'I‘THIﬂHLm‘;“'W‘\‘LMrf‘-.‘LL{"M htond_s ol b i N e PR TS T Marker Delta
s ———]
Stop 25.000 GHz
#VEBW 300 kHz Sweep 1.43 s (1001 pts) Mkr_-CF
MER HODE TRC SO o F FURCTICN FLINCT I8 WIDTH FUHCTION YALLE 1
2 I — o I | ——]
2
3
| wrmenw
5
: [
L ]
g8
|
1 1ef2

o
ey

uan STATUS i Align Maw, All required

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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Agilent Spectrum Analyrer - Swoepl 54
¥ i O CHit11:55 A0 Apr 11, 013

Display Line -20.76 dBm Avg Type: Log-Pwr TRACE Display
PHD: Fast y ) Trig: Free Run Avg|Held:= 100100 TYPE
IFGimim:L o Atten: 10 dB

Ref Offsct 21 dB

Rel 21.00 dBm s ! | e —

Display Line
2076 dBm

Start 245000 GHz Stop 2.51000 GHz
#Res BW 100 kHz FVEW 300 kHz Sweep 5.80 ms (1001 pts)

TH FURCTION WAL LE I

FLIKCTION FLINCTID®M

R MODE TR

s status g3 Align Now, All required

Test Mode: IEEE 802.11n HT40 TX
Test CH1: 2422MHz

Agilent Spectrum Analyrer - Swepl 5S4

i O Dt 14:54 2M Apr 11, 2002

Display Line -22.52 dBm Avg Type: Log-Pwr TRACE Display
PHO: Fast v Trig: Free Run Ay g|Held: GEMOD TYPE
Atten: 10 dB

IFGialm: L ow

Ref Offsct 21 dB

Rel 21.00 dBm 210 | E—

Display Line
-2252 dBm

Sweep 860 ms (1001 pts)

MEFI HODE TRC SO0 ¥ L FLIKCTIOM FLIMCTID®M WADTH FUMCTIOM WALLE |

s status g3 Align Mow, All required

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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lq-iil.-n[ Specirum Analyner - Swipl 54

i = iy i D15 30 AN A 11, A0S
Marker 1 166.770000000 MHz Avg Type: Log-Pur TRace e
PHL: Fast Cg TrIg: Free Run Avg|Held: 421100 ;
IFGiaim:L nw Abten: 10 48
NextPeak
Ref Offset 21 dB
Refl 21.00 dEBm | E—
Mext Pk Right
| |
Next Pk Left
| ———
Marker Delta
| |
Stop 1.0000 GHz
Sweep 92.7 ms (1001 pts) Mkr_CF
MEF WODE TR ul = FLIKCTION FLIMCTID®M wWADTH FURCTIDN YALLE ]
1 | —
2
3
4 Mkr—RerLv|
g P—
7
B
g More
10
i3 10f2
12 | A I R
s status g3 Align Mow, All required

lq-iil.-n[ Specirum Analyner - Swipl 54
Marker 1 23.830000000000 GHz Avg Type: Log-Pur i —

Th0: Tast o Trig: Free Run Awg|Held: 21100 e
Atten: 10 B8

4
IFGalm:Lma

NextPeak
Ref Offsct 21 dB
Refl 21.00 dBm

Mext Pk Right

Mext Pk Left

1

R e o M-,-.h.—ﬂm+m.w.-—.h s ) e M Ly g

Marker Defta

Start 10,000 GHz Stop 25,000 GHz

#Res BW 100 kHz FVEW 300 kHz Sweep 1.43 5 (1001 pts)

MRl MODE TRC 500 ® FUKCTION FLINCTIDMN WIDTH FUMCTION VALLIE
30 GHz|  54.720 dEm
|

:

MEr—RefLvl

10f2

-t
B i S B0 () O e D

s status g3 Align Mow, All required

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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Agilent Spectrum Analyrer - Swepl 5S4
Avg Type: Log-Pwr

Display Line -21.88 dBm
Bg|Held= 1001100

T Trig: Fres Run

PHO: Fast
™ Atten: 10 dB

IFGialm: L ow

Chic 10 M Apr 11, 2002

T‘HE_

e

Ref Offsct 21 dB
Refl 21.00 dBm

M VY
T T s Laanaiiias's s s al

Start 2,.31000 GHz

#Res BW 100 kHz FVEW 300 kHz

MEF WODE TRD 5C FLIKCTION FLIMCTID®M wWADTH
1 1,878 dEm
2z £1.444 dBm |
3
4
5
&

T
B
]
10
1"

Sweep 13.4 ms (1001 pts)

Stop 2.45000 GHz

FURCTION VALLIE

sTaTUS 2 Align Mow, All required

Display

Display Line
-21.88 dBm

i i
Avg Type: Log-Pwr
Avg|Hold: 26M00

Display Line -22.64 dBm

T Trig: Fres Run

PHO: Fast
™ Atten: 10 dB

IFGialm: L ow

CH 1815 AM Apr 11, 2002
TRAS

Ref Offsct 21 dB
Refl 21.00 dBm

-ILJ.

e e e T s 2

#Res BW 100 kHz FVEW 300 kHz Sweep

MEFI HODE TRC SO0 FLIKCTIOM FLIMCTID®M WADTH

T NS

Display

Display Line
-22.54 dBm

Stop 10,000 GHz

260 ms (1001 pts)
i

FURCTION VALLIE

sTaTUS 2 Align Mow, All required

Audix Technology (Shenzhen) Co., Ltd.
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lq-iil.-n[ Specirum Analyner - Swipl 54

i =y iy i DR TH: 0 AN B 11, SN0
Marker 1 166.770000000 MHz Avg Type: Log-Pur TRAcE . A
PHO: Fast Ly TrIg:Free Run Awg[Hold: 271100 P
IFGiaim: L nw Abten: 10 48
NextPeak|
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6. BAND EDGE COMPLIANCE TEST
6.1.Test Equipment

Item| Equipment | Manufacturer| Model No. | Serial No. Last Cal. | Cal. Interval

1. | Spectrum Agilent E4446A | US44300459 | May.08, 12 1 Year

2. Amp HP 8449B 3008A08495 | May.08, 12 1 Year

3. Antenna EMCO 3115 9510-4580 | May.08, 12 1Year

4 HF Cable | Hubersuhne | Sucoflex104 - May.08, 12 1 Year
6.2.Limit

6.3.

6.4.

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz and
2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits shown in
15.209, all the other emissions outside operation frequency band 2400MHz to 2483.5MHz
shall be at least 20dB below the fundamental emissions, or comply with 15.209 limits.

Test Produce

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and worked at
highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum emission
level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out
the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of the emission:

(a) PEAK: RBW=1MHz; VBW=3MHz; Sweep=AUTO
(b) AVERAGE: RBW=1MHz; VBW=10Hz; Sweep=AUTO

Test Results
Pass (The testing data was attached in the next pages.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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FCC ID:TE/TDW8901NV1 page 6-2
Data: 7 File: G:2013 report'T'TP-LINK'ACS130Q0141.EME (104)
Level (dBuW/m} Date: 2013-03-06
120
5
FUC PART 15C PE
4
Pt
60 i
MWQ
I]231I] 2333. 2356. 2370, 2402, 2425
Frequency (MHz)
3ite no. 3m Chatmber D'ata no. HEr
Dis. / Ant. 3m 2012 3115 (4580) Ant. pol. @ VERTICLL
Limit FCC PART 15C TFELE
Env. / Ins. 23%C/54% Engineer : Leo-Li
EUT 150Mbps Wireless N AD3LZ+ Modem Router
Fower supply DC 9% From Adapter input AC 120%W/60H=
Test mode IEEES0Z .11k Z412MH=z Tx HMode
M/ TD-W3901N
Ant. Cahle Amp. Emission
Freq Factor loss Factor Reading Lewvel Limits Margin FRemark
[MHz) [dB/m) (dE] (dE) [dBuv) (dBuW/m) (dBuV/m) (dB)
1 2334.495 Z6.34 5.91 35.92 59,25 EE.E8 74,00 15.42 Peak
2 2390.000 2Z6.70 6.00 35.92 EE.35 52.13 74,00 21.87 Peak
3 2397.745 Z26.75 6.01 35.92 72.60 69 .44 74,00 4,56 Peak
4 Z400.000 Z6.76 6.02 35.92 68.66 65.52 74.00 g.45 Feak
5 Z412.580 Z6.54 6.04 35.92 110.1z 107.08 74.00 -33.08 Feak
Rewarks:

1. Ewmission Level= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
2. The ewission lewvels that are Z20dB bhelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID:TE7TDW8901NV1 page 6-3
Data: 8 File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
Level (dBuvim) Date: 2013-03-06
120
a
3‘"&
60
FCC PART 15C )
1
J%WQ
0 2310 2333. 2356. 2379, 2402. 2425
Frequency {(MHz)
3ite no. : 3m Chatber DIata no. =1
Dis. / &int. I 3m 2012 3115 (4580) Ant. pol. VERTICAL
Liwit : FCC PAET 15C AW
Env. / Ins. 1 23%C/54% Engineer Leo-Li
EUT : 150Mbps Wireless N ADBLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V/E60Hz
Test mode : IEEESO0Z.11hk Z2312MHz Tx Mode
MW : TD-WE901N
Ant. Cahle Amp. Emission
Freq Factor los= Factor Reading Lewvel Limits= Margin Femark
[MHz) [dB/m) 1dE) [dE) [dEuW) (dBul/m) (dBuVW/m) (dE)
1 2331.620 26.32 5.90 35.92 49,97 46,27 54,00 7.3 bverage
Z 2390.000 zZe&.70 .00 35.92 44.07 40.85 S54.00 15.15 bvyerage
3 2397.745  Z6.75 .01 35.92 67 .52 64,66 S4.00 -10. 66 bverage
4  2400.000 zZ6.76 .02 35.92 64 .06 60.92 54,00 —-G.92 bverage
5 2411.775 Z6.54 .04 35.92 106.38 103.34 54,00 -49.34 byerage
Retnarks:

1. Emission Level= Antenns Factor + Cable Loss -Amp Factor + REeading.
2. The emission lewvels that are Z20dB below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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Data: 9 File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
Level (dBuvim) Date: 2013-03-06
120
]
FCO PART 15C PEAK
60
3
1 WJ“‘
WWWMWMWLW
0 2310 2333. 2356. 2379, 2402. 2425
Frequency {(MHz)
3ite no. : 3m Chatber DIata no. =
Dis. / &int. I 3m 2012 3115 (4580) Ant. pol. HORIZCOWTAL
Liwit : FCC PALET 15C PELE
Env. / Ins. 1 23%C/54% Engineer Leo-Li
EUT : 150Mbps Wireless N ADBLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V/E60Hz
Test mode : IEEESO0Z.11hk Z2312MHz Tx Mode
MW : TD-WE901N
Ant. Cahle Amp. Emission
Fredq. Factor los= Factor Reading Lewvel Limits= Margin Femark
[MHz) [dB/m) 1dE) [dE) [dEuW) (dBul/m) (dBuVW/m) (dE)
1 2329.205 26.31 5.90 35.92 EO.31 46,60 74,00 27.40 Peak
Z 2390.000 zZe&.70 .00 35.92 45.1:2 44.90 74.00 Z9.10 Peak
3 2397.630 Z6.74 .01 35.92 56,62 53.45 74,00 Z0.55 Peak
4  2400.000 zZ6.76 .02 35.92 52.51 49,67 74,00 24,33 Peak
5 2412.580 Z6.54 .04 35.92 94 .44 91.40 74,00 -17.40 Peak
Retnarks:
1. Emission Level= Antenns Factor + Cable Loss -Amp Factor + REeading.

2.

The emission levels that are 20dB below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID:TE7TDW8901NV1 page 6-5
Data: 10 File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
Level (dBuvim) Date: 2013-03-06
120
60
FCC PART 15C
3
‘%J
1 2
0 2310 2333. 2356. 2379, 2402. 2425
Frequency {(MHz)
3ite no. : 3m Chatber DIata no. 10
Dis. / &int. I 3m 2012 3115 (4580) Ant. pol. @ HORIZCONTLL
Liwit : FCC PAET 15C AW
Env. / Ins. 1 23%C/54% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADBLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V/E60Hz
Test mode : IEEESO0Z.11hk Z2312MHz Tx Mode
MW : TD-WE901N
Ant. Cahle Amp. Emission
Freq Factor los= Factor Reading Lewvel Limits= Margin Femark
[MHz) [dB/m) 1dE) [dE) [dEuW) (dBul/m) (dBuVW/m) (dE)
1 2330.700 26.32 5.90 35.92 37,76 34.06 54,00 19.94 bverage
Z 2390.000 zZe&.70 .00 35.92 36.19 32.97 S54.00 21.03 bvyerage
3 2397.745  Z6.75 .01 35.92 49.03 45.87 S4.00 g.15 bverage
4  2400.000 zZ6.76 .02 35.92 45.75 4z .64 54,00 11.36 bverage
5 2415.225 Z2Z6.86 .04 35.92 91.04 858.02 54,00 -34.02 byerage
Retnarks:

1. Emission Level= Antenns Factor + Cable Loss -Amp Factor + REeading.
2. The emission lewvels that are Z20dB below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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Data: 17 File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
Level (dBuvim) Date: 2013-03-06
120
1
FCC PART 15C PEAK
60
q—\wwww
0 2450 2462. 2474. 2486. 2498. 2510
Frequency {(MHz)

3ite no. 3m Chamber DIata no. 17

Dis. / &int. 3 2012 3115 (4580) Ant. pol. HORIZCONTLL

Liwit FCC PART 15C TFELE

Enw. / Ins. Z23%C/54% Engineer Leo-Li

EUT : 150Mbps Wireless N ADBLZ+ Modem Router

FPower supply : DC 9V From Adapter input AC 120V/E60Hz

Test mode IEEES0Z.11b Z2362MHz Tx Mode

MW Th-Wa3901N

Ant. Cahle Amp. Emission
Fredq. Factor los= Factor Reading Lewvel Limits= Margin Femark
[MHz) [dB/m) 1dE) [dE) [dEuW) (dBul/m) (dBuVW/m) (dE)
2462 .600 27.16 .12 35.92 93.397 91.33 74,00 -17.33 Peak

2 2483.500 z27.29 .16 35.92 47.3532 44.85 74.00 Z29.15 Peak
3 2500.000 z27.40 .19 35.93 47 .43 45.09 74,00 Z25.91 Peak

Remarks:

1. Ewission Level=
Z. The etnizzion lewvels that are Z0dF helow the

Antenna Factor + Cable Loss -Awmp Factor + Reading.

official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13008
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Data:

120

G0

0

[N S o

18

Level (dBuim)

File: G:2013 report T'TP-LINK'ACS1300141.EM6 (104)

Date: 2013-03-06

FCC PART 15C AV

2 #
2450 2462. 2474. 2486. 2498. 2510
Frequency {(MHz)

3ite no. 3m Chamber DIata no. : 15

Dis. / &int. 3 2012 3115 (4580) Ant. pol. @ HORIZCONTLL

Liwit FCCZ PART 15C v

Enw. / Ins. Z23%C/54% Engineer : Leo-Li

EUT 150Mbps Wireless N AD3LZ+ Modem Router

Fower supply DC 9V From Adapter input AC 1Z0V/60Hz

Test mode IEEES0Z.11b Z2362MHz Tx Mode

MW Th-Wa3901N

Ant. Cahle Amp. Emission

Fredq. Factor los= Factor Reading Lewvel Limits= Margin Femark

[MHz) [dB/m) 1dE) [dE) [dEuW) (dBul/m) (dBuVW/m) (dE)
2455.300 27.18 .13 35.92 85.99 B6.38 54,00 -32.38 bverage
Z2483.500 27.Z29 .16 35.92 3. 12 33.65 S54.00 Z0.35 bvyerage
Z500.000 Z27.40 .19 35.93 36.54 34.20 S4.00 15.50 bverage
Z500.580 Z7.40 .19 35.93 3T.63 35.29 54,00 15.71 bverage
Remarks:

1. Ewission Level= Antenns Factor + Cable Loss -Amp Factor + REeading.
Z. The emission levels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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Data: 19

Level (dBuim)
120

File: G:2013 report T'TP-LINK'ACS1300141.EM6 (104)

Date: 2013-03-06

FCC PART 15C PEAK

60
Wu%ﬂﬂﬂ%%%ﬂﬂﬁv&qﬂhmﬁ
ﬂﬁ;ﬁw—w
n2450 2462. 2474. 2486. 2498. 2510
Frequency {(MHz)

3ite no. 3m Chamber DIata no. 19

Dis. / &int. 3 2012 3115 (4580) Ant. pol. @ VERTICALL

Liwit FCC PART 15C TFELE

Enw. / Ins. Z23%C/54% Engineer Leo-Li

EUT : 150Mbps Wireless N ADBLZ+ Modem Router

FPower supply : DC 9V From Adapter input AC 120V/E60Hz

Test mode IEEES0Z.11b Z2362MHz Tx Mode

MW Th-Wa3901N

Ant. Cahle Amp. Emission
Fredq. Factor los= Factor Reading Lewvel Limits= Margin Femark
[MHz) [dB/m) 1dE) [dE) [dEuW) (dBul/m) (dBuVW/m) (dE)
2462 .600 27.16 .12 35.92 107.831 105.17 74,00 -31.1%7 Peak

2 2483.500 z27.29 .16 35.92 54.65 5z2.15 74.00 Z21.52 Peak
3 2500.000 z27.40 .19 35.93 5Z2.58 50.54 74,00 Z3.468 Peak

Remarks:

1. Ewission Level=

Antenna Factor + Cable Loss
Z. The etnizzion lewvels that are Z0dF helow the

—lwp Factor + Reading.
official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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Data: 20 File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
Level (dBuvim) Date: 2013-03-06
120
1
60
/\\ FCC PART 15C oy
\ 3
! —
0 2450 2462. 2474. 2486. 2498. 2510
Frequency {(MHz)
3ite no. 3m Chamber DIata no. zZ0
Dis. / &int. 3 2012 3115 (4580) Ant. pol. @ VERTICALL
Liwit FCCZ PART 15C v
Enw. / Ins. Z23%C/54% Engineer Leo-Li
EUT 150Mbps Wireless N AD3LZ+ Modem Router
Fower supply DC 9V From Adapter input AC 1Z0V/60Hz
Test mode IEEES0Z.11b Z2362MHz Tx Mode
MW Th-Wa3901N
Ant. Cahle Amp. Emission
Fredq. Factor los= Factor Reading Lewvel Limits= Margin Femark
[MHz) [dB/m) 1dE) [dE) [dEuW) (dBul/m) (dBuVW/m) (dE)
2459.780 27.14 .12 35.92 104.23 101.57 54,00 —-47 .57 bverage
2 2483.500 z27.29 .16 35.92 4z .55 40.11 S54.00 15.59 bvyerage
3 2500.000 z27.40 .19 35.93 41.446 39.1:2 S4.00 14.55 bverage

Remarks:

1. Ewission Level= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
2. The emwis=sion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data: 31 File: G:2013 report T'TP-LINK'ACS130Q00141.EMG (104)

120 Level (dBuim) Date: 2013-03-06

FCC PART 15C PEAK
60 T
WWW
Pl g bt 8 ]
0 2450 2462. 2474. 2486. 2498. 2510
Freguency (MHz)

3ite no. : 3m Chatber DIata no. : 31

Dis. / &int. I 3m 2012 3115 (4580) Ant. pol. @ HORIZCONTLL

Liwit : FCC PALET 15C PELE

Env. / Ins. 1 23%C/54% Engineer : Leo-Li

EUT : 150Mbps Wireless N ADBLZ+ Modem Router

FPower supply : DC 9V From Adapter input AC 120V/E60Hz

Test mode : IEEESOZ.11g Z2362MHz Tx Mode

MW : TD-WE901N

Ant. Cahle Amp. Emission

Fredq. Factor los= Factor Reading Lewvel Limits= Margin Femark

[MHz) [dB/m) 1dE) [dE) [dEuW) (dBul/m) (dBuVW/m) (dE)
1 2459.720 27.14 .12 35.92 96,85 a4.19 74,00 -20.19 Peak
2 2483.500 z27.29 .16 35.92 56.57 54.10 74.00 15.90 Peak
3 2484.920 zZ7.30 G.16 35.92 55.63 56.17 74,00 17.53 Peak
4 2500.000 z27.40 .19 35.93 45.51 46.47 74,00 27,53 Peak

Remarks:
1. Ewission Level= Antenns Factor + Cable Loss -Amp Factor + REeading.
Z. The emission levels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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Data: 32

Level (dBuim)
120

File: G:2013 report T'TP-LINK'ACS1300141.EM6 (104)

Date: 2013-03-06

G0

FCC PART 15C AV

2
\"'a__‘_ 3
0 2450 2462. 2474. 2486. 2498. 2510
Frequency {(MHz)
3ite no. 3m Chamber DIata no. 32
Dis. / &int. 3 2012 3115 (4580) Ant. pol. HORIZCONTLL
Liwit FCCZ PART 15C v
Enw. / Ins. Z23%C/54% Engineer Leo-Li
EUT : 150Mbps Wireless N ADBLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V/E60Hz
Test mode IEEES0:Z.11g Z2362MHz Tx Mode
MW Th-Wa3901N
Ant. Cahle Amp. Emission
Fredq. Factor los= Factor Reading Lewvel Limits= Margin Femark
[MHz) [dB/m) 1dE) [dE) [dEuW) (dBul/m) (dBuVW/m) (dE)
244,700 27,17 .13 35.92 B6.63 84.01 54,00 -30.01 bverage
2 2483.500 z27.29 .16 35.92 41.14 38.67 S54.00 15.33 bvyerage
3 2500.000 z27.40 .19 35.93 3646 34.12 S4.00 19.558 bverage

Remarks:

1. Ewission Level=
Z. The etnizzion lewvels that are Z0dF helow the

Antenna Factor + Cable Loss -Awmp Factor + Reading.

official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data:

120

G0

0

[N S o

33 File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
Level (dBuvim) Date: 2013-03-06
1
- FCC PART 15C PEAK
\\gj‘
4
2450 2462. 2474. 2486. 2498. 2510
Frequency {(MHz)

3ite no. 3m Chamber DIata no. t 33

Dis. / &int. 3 2012 3115 (4580) Ant. pol. @ VERTICALL

Liwit FCC PART 15C TFELE

Enw. / Ins. Z23%C/54% Engineer : Leo-Li

EUT 150Mbps Wireless N AD3LZ+ Modem Router

Fower supply DC 9V From Adapter input AC 1Z0V/60Hz

Test mode IEEES0:Z.11g Z2362MHz Tx Mode

MW Th-Wa3901N

Ant. Cahle Amp. Emission

Freq Factor los= Factor Reading Lewvel Limits= Margin Femark

[MHz) [dB/m) 1dE) [dE) [dEuW) (dBul/m) (dBuVW/m) (dE)
2459.720 27.14 .12 35.92 110.80 108.14 74,00 -34.14 Peak
Z2483.500 27.Z29 .16 35.92 71.33 65 .56 74.00 5.14 Peak
Z454.320 27.30 G.16 35.92 73i.54 70.85 74,00 3.12 Peak
Z500.000 Z7.40 .19 35.93 60.02 57 .65 74,00 16.32 Peak
Remarks:

1. Ewission Level= Antenns Factor + Cable Loss -Amp Factor + REeading.
Z. The emission levels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13008
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FCC ID:TE7TDWS8901NV1

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-13

Data: 34

Level (dBuim)
120

File: G:2013 report T'TP-LINK'ACS1300141.EM6 (104)

Date: 2013-03-06

G0

FCC PART 15C AV

Al

Nemm

05450

3ite no.

Dis. / Aint.

Limit

Enw. / Ins.

EUT

Fower supply
Test mode

M/

Fredq.
[MH=z)

2474,

3m Chamber
2012 3115 (4580)
FCC PART 15C AV

Factor

2486. 2498. 2510
Frequency {(MHz)
DIata no. HERCE:
Ant. pol. @ VERTICAL
Engineer : Leo-Li

150Mbps Wireless N AD3LZ+ Modem Router
DC 9V From Adapter input AC 1Z0V/60Hz
IEEEB0Z.11g

Z2362MHz Tx Mode

Factor Reading

[dBui)

Emission
Level Limits= Margin Femark
(dBul/m) (dBuVW/m) (dE)

2464.700
2  Z2483.500
3 Z500.000

35.92 101.16
35.92 54.01
35.93 42 .39

95.54 54.00 —34, 54 berage
51.54 54,00 Z2.46 bverage
40.65 54,00 13.35 bverage

Remarks:

1. Ewission Level= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
2. The emwis=sion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13008
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FCC ID:TE7TDWS8901NV1

AUDIX Technology (Shenzhen) Co., Ltd.
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Data: 43

Level (dBuim)
120

File: G:2013 report T'TP-LINK'ACS1300141.EM6 (104)

Date: 2013-03-06

2
_M;/ FCC PART 15C PEAK

EDMWWM

0

2310 2333. 2356. 2379, 2402. 2425
Frequency {(MHz)
3ite no. 3m Chamber DIata no. HEE X1
Dis. / &int. 3 2012 3115 (4580) Ant. pol. @ VERTICALL
Liwit FCC PART 15C TFELE
Enw. / Ins. Z23%C/54% Engineer Leo-Li
EUT : 150Mbps Wireless N ADBLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V/E60Hz
Test mode IEEES0:Z.11g Z2312MHz Tx Mode
MW Th-Wa3901N
Ant. Cahle Amp. Emission
Fredq. Factor los= Factor Reading Lewvel Limits= Margin Femark
[MHz) [dB/m) 1dE) [dE) [dEuW) (dBul/m) (dBuVW/m) (dE)
2390.000 Z&.70 .00 35.92 f6.09 62.87 74,00 11.13 Peak
Z 2400.000 Z6&.76 .02 35.92 §3.55 g0.71 74.00 -6.71 Peak
3 2413.545 Z6.55 .04 35.92 111.76 108.73 74,00 -34.73 Peak

Remarks:

1. Ewission Level=

Antenna Factor + Cable Loss
Z. The etnizzion lewvels that are Z0dF helow the

—lwp Factor + Reading.
official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008




AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8901NV1 page 6-15
Data: 44 File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
120 Level (dBuvim) Date: 2013-03-06
4
3
60

0

[N S o

// FCC PART|15C Av

2310 2333. 2356. 2379, 2402. 2425
Frequency {(MHz)

3ite no. : 3m Chatber DIata no. 1 44

Dis. / &int. I 3m 2012 3115 (4580) Ant. pol. @ VERTICALL

Liwit : FCC PAET 15C AW

Env. / Ins. 1 23%C/54% Engineer : Leo-Li

EUT : 150Mbps Wireless N ADBLZ+ Modem Router

FPower supply : DC 9V From Adapter input AC 120V/E60Hz

Test mode : IEEESOZ.11g Z2312MHz Tx Mode

MW : TD-WE901N

Ant. Cahle Amp. Emission

Fredq. Factor los= Factor Reading Lewvel Limits= Margin Femark

[MHz) [dB/m) 1dE) [dE) [dEuW) (dBul/m) (dBuVW/m) (dE)
2335.645 ZA.35 5.91 35.92 EO. &6 47 .00 54,00 7.oo bverage
Z390.000 Za.70 .00 35.92 43.74 46.52 S54.00 T.485 bvyerage
Z400.000 Z26.76 6.02 35.92 65.54 62 .40 S4.00 —-5.40 bverage
2415.570 ZA.56 .04 35.92 102.08 99,06 54,00 -45.068 bverage
Remarks:
1. Ewission Level= Antenns Factor + Cable Loss -Amp Factor + REeading.
Z. The emission levels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008




AUDIX )

FCC ID:TE7TDWS8901NV1

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-16

Data: 45 File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
Level (dBuvim) Date: 2013-03-06
120
4
FOC PART 15C PEAK
2
60
1
M%MWWW
0 2310 2333. 2356. 2379, 2402. 2425
Frequency {(MHz)
3ite no. : 3m Chatber DIata no. 45
Dis. / &int. I 3m 2012 3115 (4580) Ant. pol. HORIZCONTLL
Liwit : FCC PALET 15C PELE
Env. / Ins. 1 23%C/54% Engineer Leo-Li
EUT : 150Mbps Wireless N ADBLZ+ Modem Router
Fower supply DC 9V From Adapter input AC 1Z0V/60Hz
Test mode : IEEESOZ.11g Z2312MHz Tx Mode
MW : TD-WE901N
Ant. Cahle Amp. Emission
Freq Factor los= Factor Reading Lewvel Limits= Margin Femark
[MHz) [dB/m) 1dE) [dE) [dEuW) (dBul/m) (dBuVW/m) (dE)
1 2334.495 26.34 5.91 35.92 52,15 458,458 74,00 25.52 Peak
Z 2390.000 zZe&.70 .00 35.92 50.1:2 46.90 74.00 Z27.10 Peak
3 2400.000 Z6.76 6.02 35.92 65.49 BZ2.35 74,00 11.65 Peak
4 2414.650 Z2Z6.55 .04 35.92 a5.39%7 9z .94 74,00 -15.94 Peak
Remarks:

1. Ewission Level= Antenns Factor + Cable Loss -Amp Factor + REeading.
Z. The emission levels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13008




AUDIX )

FCC ID:TE7TDWS8901NV1

AUDIX Technology (Shenzhen) Co., Ltd.

page
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Data: 46 File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
Level (dBuvim) Date: 2013-03-06
120
3
60
FCC PART 15C oy
.
2
1
0 2310 2333. 2356. 2379, 2402. 2425
Frequency {(MHz)
3ite no. 3m Chamber DIata no. 3]
Dis. / &int. 3 2012 3115 (4580) Ant. pol. HORIZCONTLL
Liwit FCCZ PART 15C v
Enw. / Ins. Z23%C/54% Engineer Leo-Li
EUT 150Mbps Wireless N AD3LZ+ Modem Router
Fower supply DC 9V From Adapter input AC 1Z0V/60Hz
Test mode IEEES0:Z.11g Z2312MHz Tx Mode
MW Th-Wa3901N
Ant. Cahle Amp. Emission
Fredq. Factor los= Factor Reading Lewvel Limits= Margin Femark
[MHz) [dB/m) 1dE) [dE) [dEuW) (dBul/m) (dBuVW/m) (dE)
2390.000 Z&.70 .00 35.92 36.88 33.66 54,00 20.34 bverage
Z 2400.000 Z6&.76 .02 35.92 47 .42 44.25 S54.00 9.7z bvyerage
3 2417.587Y0 Z6.57 .05 35.92 g6.02 §3.02 S4.00 -Z9.02 bverage

Remarks:

1. Ewission Level= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
2. The emwis=sion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13008




AUDIX )

FCC ID:TE7TDWS8901NV1

AUDIX Technology (Shenzhen) Co., Ltd.

page
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Data: 53 File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
Level (dBuvim) Date: 2013-03-06
120
3
FOC PART 15C PE
60
0 2310 2333. 2356. 2379, 2402. 2425
Frequency {(MHz)
3ite no. 3m Chamber DIata no. 53
Dis. / &int. 3 2012 3115 (4580) Ant. pol. HORIZCONTLL
Liwit FCC PART 15C TFELE
Enw. / Ins. Z23%C/54% Engineer Leo-Li
EUT 150Mbps Wireless N AD3LZ+ Modem Router
Fower supply DC 9V From Adapter input AC 1Z0V/60Hz
Test mode IEEES0Z.11nHTZ0 Z312MHz T= Mode
MW Th-Wa3901N
Ant. Cahle Amp. Emission
Fredq. Factor los= Factor Reading Lewvel Limits= Margin Femark
[MHz) [dB/m) 1dE) [dE) [dEuW) (dBul/m) (dBuVW/m) (dE)
2390.000 Z&.70 .00 35.92 E1.79 48.57 74,00 25.43 Peak
Z 2400.000 Z6&.76 .02 35.92 69,52 BE.E65 74.00 T.32 Peak
3 2414.650 Z6.55 .04 35.92 97 .53 94,50 74,00 -Z0.50 Peak

Remarks:

1. Ewission Level= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
2. The emwis=sion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13008




AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDWS8901NV1 page 6-19
Data: 54 File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
Level (dBuvim) Date: 2013-03-06
120
]
60
FCC PAH[T 15C
3
2
0 2310 2333. 2356. 2379, 2402. 2425
Frequency {(MHz)
3ite no. 3m Chamber DIata no. : 54
Dis. / &int. 3 2012 3115 (4580) Ant. pol. @ HORIZCONTLL
Liwit FCCZ PART 15C v
Enw. / Ins. Z23%C/54% Engineer : Leo-Li
EUT 150Mbps Wireless N AD3LZ+ Modem Router
Fower supply DC 9V From Adapter input AC 1Z0V/60Hz
Test mode IEEES0Z.11nHTZ0 Z312MHz T= Mode
MW Th-Wa3901N
Ant. Cahle Amp. Emission
Freq Factor los= Factor Reading Lewvel Limits= Margin Femark
[MHz) [dB/m) 1dE) [dE) [dEuW) (dBul/m) (dBuVW/m) (dE)
1 2331.045 26.32 5.90 35.92 39.97 36.27 54,00 17.73 bverage
Z 2390.000 zZe&.70 .00 35.92 35.29 35.07 S54.00 15.93 bvyerage
3 2400.000 Z6.76 6.02 35.92 49,353 46.19 S4.00 7.81 bverage
4 2414.075 Z6.55 .04 35.92 g85.70 gZ.67 54,00 -25.67 bverage
Remarks:

1. Ewission Level= Antenns Factor + Cable Loss -Amp Factor + REeading.
Z. The emission levels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008




AUDIX )

FCC ID:TE7TDWS8901NV1

AUDIX Technology (Shenzhen) Co., Ltd.

page
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Data: 55 File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
Level (dBuvim) Date: 2013-03-06
120
g
/W‘\{FCC PART 16C PEAK
1/
60
0 2310 2333. 2356. 2379, 2402. 2425
Frequency {(MHz)
3ite no. 3m Chamber DIata no. 55
Dis. / &int. 3 2012 3115 (4580) Ant. pol. @ VERTICALL
Liwit FCC PART 15C TFELE
Enw. / Ins. Z23%C/54% Engineer Leo-Li
EUT : 150Mbps Wireless N ADBLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V/E60Hz
Test mode IEEES0Z.11nHTZ0 Z312MHz T= Mode
MW Th-Wa3901N
Ant. Cahle Amp. Emission
Fredq. Factor los= Factor Reading Lewvel Limits= Margin Femark
[MHz) [dB/m) 1dE) [dE) [dEuW) (dBul/m) (dBuVW/m) (dE)
2390.000 Z&.70 .00 35.92 70.41 a7.19 74,00 f.81 Peak
Z 2400.000 Z6&.76 .02 35.92 g6.65 §3.54 74.00 -9.54 Peak
3 2414.075 Z6.55 .04 35.92 112.66 109,63 74,00 -35.63 Peak

Remarks:

1. Ewission Level=
Z. The etnizzion lewvels that are Z0dF helow the

Antenna Factor + Cable Loss -Awmp Factor + Reading.

official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13008




AUDIX )

FCC ID:TE7TDWS8901NV1

AUDIX Technology (Shenzhen) Co., Ltd.
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6-21

Data: 56 File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
Level (dBuvim) Date: 2013-03-06
120
3
2
60
/ FCC PART| 15C oy
g
0 2310 2333. 2356. 2379, 2402. 2425
Frequency {(MHz)
3ite no. 3m Chamber DIata no. =3
Dis. / &int. 3 2012 3115 (4580) Ant. pol. @ VERTICALL
Liwit FCCZ PART 15C v
Enw. / Ins. Z23%C/54% Engineer Leo-Li
EUT 150Mbps Wireless N AD3LZ+ Modem Router
Fower supply DC 9V From Adapter input AC 1Z0V/60Hz
Test mode IEEES0Z.11nHTZ0 Z312MHz T= Mode
MW Th-Wa3901N
Ant. Cahle Amp. Emission
Fredq. Factor los= Factor Reading Lewvel Limits= Margin Femark
[MHz) [dB/m) 1dE) [dE) [dEuW) (dBul/m) (dBuVW/m) (dE)
2390.000 Z&.70 .00 35.92 52,33 49.11 54,00 4,89 bverage
Z 2400.000 Z6&.76 .02 35.92 69,56 BE.22 S54.00 -1z .22 bvyerage
3 2415.455 Z6.56 .04 35.92 102.94 99.9:2 S4.00 -45.92 bverage

Remarks:

1. Ewission Level= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
2. The emwis=sion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13008
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FCC ID:TE7TDWS8901NV1

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-22

Data: 69 File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
Level (dBuvim) Date: 2013-03-06
120
1
- FCC PART 15C PEAK
2
60 4%
0 2450 2462. 2474. 2486. 2498. 2510
Frequency {(MHz)
3ite no. : 3m Chatber DIata no. =]
Dis. / &int. I 3m 2012 3115 (4580) Ant. pol. @ VERTICALL
Liwit : FCC PALET 15C PELE
Env. / Ins. 1 23%C/54% Engineer Leo-Li
EUT : 150Mbps Wireless N ADBLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V/E60Hz
Test mode : IEEESOZ.11nHTZ0 Z362MHz T= Mode
MW : TD-WE901N
Ant. Cahle Amp. Emission
Fredq. Factor los= Factor Reading Lewvel Limits= Margin Femark
[MHz) [dB/m) 1dE) [dE) [dEuW) (dBul/m) (dBuVW/m) (dE)
1 24e0.980 27.15 .12 35.92 110.67 108.02 74,00 -34.02 Peak
2 2483.500 z27.29 .16 35.92 71.97 69.50 74.00 4.50 Peak
3 2484.020 2Z7.30 G.16 35.92 73.69 T1.23 74,00 2.7 Peak
4 2500.000 z27.40 .19 35.93 60.39 55.05 74,00 15.95 Peak
Remarks:
1. Ewission Level= Antenns Factor + Cable Loss -Amp Factor + REeading.

Z.

The emission levels that are Z20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13008




AUDIX )

FCC ID:TE7TDWS8901NV1

AUDIX Technology (Shenzhen) Co., Ltd.

page
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Data: 70 File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
Level (dBuvim) Date: 2013-03-06
120
1
60
- FCC PART 15C oy
!_ﬁ_u—m_
0 2450 2462. 2474. 2486. 2498. 2510
Frequency {(MHz)
3ite no. 3m Chamber DIata no. wa
Dis. / &int. 3 2012 3115 (4580) Ant. pol. @ VERTICALL
Liwit FCCZ PART 15C v
Enw. / Ins. Z23%C/54% Engineer Leo-Li
EUT 150Mbps Wireless N AD3LZ+ Modem Router
Fower supply DC 9V From Adapter input AC 1Z0V/60Hz
Test mode IEEES0Z.11nHTZ0 Z362MHz T= Mode
MW Th-Wa3901N
Ant. Cahle Amp. Emission
Fredq. Factor los= Factor Reading Lewvel Limits= Margin Femark
[MHz) [dB/m) 1dE) [dE) [dEuW) (dBul/m) (dBuVW/m) (dE)
240,380 27.15 .12 35.92 100027 97 .62 54,00 43,62 bverage
2 2483.500 z27.29 .16 35.92 53.75 51.51 S54.00 Z.69 bvyerage
3 2500.000 z27.40 .19 35.93 40.357 38.03 S4.00 15.97 bverage

Remarks:

1. Ewission Level= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
2. The emwis=sion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13008




®
’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDWS8901NV1 page 6-24

Data: 71 File: G:2013 report T'TP-LINK'ACS130Q00141.EMG (104)

120 Level (dBuim) Date: 2013-03-06

FCC PART 15C PEAK

"
M
b b it At

I]2450 2462. 2474. 2486. 2498. 2510
Frequency {(MHz)

3ite no. : 3m Chatber DIata no. HER

Dis. / &int. I 3m 2012 3115 (4580) Ant. pol. @ HORIZCONTLL

Liwit : FCC PALET 15C PELE

Env. / Ins. 1 23%C/54% Engineer : Leo-Li

EUT : 150Mbps Wireless N ADBLZ+ Modem Router

FPower supply : DC 9V From Adapter input AC 120V/E60Hz

Test mode : IEEESOZ.11nHTZ0 Z362MHz T= Mode

MW : TD-WE901N

Ant. Cahle Amp. Emission

Fredq. Factor los= Factor Reading Lewvel Limits= Margin Femark

[MHz) [dB/m) 1dE) [dE) [dEuW) (dBul/m) (dBuVW/m) (dE)
1 2453.700 27.14 .12 35.92 96,90 o4, 24 74,00 -20.24 Peak
2 2483.500 z27.29 .16 35.92 57.95 55.45 74.00 15.52 Peak
3 2484.500 zZ7.350 G.16 35.92 55.95 56,52 74,00 17.45 Peak
4 2500.000 z27.40 .19 35.93 45.51 45.97 74,00 25.03 Peak

Remarks:
1. Ewission Level= Antenns Factor + Cable Loss -Amp Factor + REeading.
Z. The emission levels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008




AUDIX )

FCC ID:TE7TDWS8901NV1

AUDIX Technology (Shenzhen) Co., Ltd.

page
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Data: 72

Level (dBuim)
120

File: G:2013 report T'TP-LINK'ACS1300141.EM6 (104)

Date: 2013-03-06

G0

FCC PART 15C AV

2
R“HHH__ K]
0 2450 2462. 2474. 2486. 2498. 2510
Frequency {(MHz)
3ite no. 3m Chamber DIata no. T2
Dis. / &int. 3 2012 3115 (4580) Ant. pol. HORIZCONTLL
Liwit FCCZ PART 15C v
Enw. / Ins. Z23%C/54% Engineer Leo-Li
EUT 150Mbps Wireless N AD3LZ+ Modem Router
Fower supply DC 9V From Adapter input AC 1Z0V/60Hz
Test mode IEEES0Z.11nHTZ0 Z362MHz T= Mode
MW Th-Wa3901N
Ant. Cahle Amp. Emission
Fredq. Factor los= Factor Reading Lewvel Limits= Margin Femark
[MHz) [dB/m) 1dE) [dE) [dEuW) (dBul/m) (dBuVW/m) (dE)
240,500 0 Z27.15 .12 35.92 g7.27 84,62 54,00 —-30.62 bverage
2 2483.500 z27.29 .16 35.92 41.45 39.01 S54.00 14.99 bvyerage
3 2500.000 z27.40 .19 35.93 36.09 33.75 S4.00 Z0.25 bverage

Remarks:

1. Ewission Level= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
2. The emwis=sion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13008
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FCC ID:TE7TDWS8901NV1

AUDIX Technology (Shenzhen) Co., Ltd.
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Data:

120

G0

0

[N S o

70 File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
Level (dBuvim) Date: 2013-03-06
1
- - FCC PART 15C PEAK
Sy S A g
\r\'\f\m\/\j
2425 2442, 24459, 2476. 2493. 2510
Frequency {(MHz)

3ite no. : 3m Chatber DIata no. HE=

Dis. / &int. I 3m 2012 3115 (4580) Ant. pol. @ VERTICALL

Liwit : FCC PALET 15C PELE

Env. / Ins. 1 23%C/54% Engineer : Leo-Li

EUT : 150Mbps Wireless N ADBLZ+ Modem Router

FPower supply : DC 9V From Adapter input AC 120V/E60Hz

Test mode : IEEESO0OZ.11nHT40 Z352MHz T= Mode

MW : TD-WE901N

Ant. Cahle Amp. Emission

Fredq. Factor los= Factor Reading Lewvel Limits= Margin Femark

[MHz) [dB/m) 1dE) [dE) [dEuW) (dBul/m) (dBuVW/m) (dE)
2442 .,8350 27.03 .09 35.92 104.20 101.40 74,00 —-27.40 Peak
Z2483.500 27.Z29 .16 35.92 71.55 69.41 74.00 4.59 Peak
Z4586.455 27.31 G.16 35.92 73.69 71.24 74,00 Z.76 Peak
Z500.000 Z7.40 .19 35.93 63 .46 61.12 74,00 12 .58 Peak
Remarks:

1. Ewission Level= Antenns Factor + Cable Loss -Amp Factor + REeading.
Z. The emission levels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13008
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FCC ID:TE7TDWS8901NV1

AUDIX Technology (Shenzhen) Co., Ltd.
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Data: 80 File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
Level (dBuvim) Date: 2013-03-06
120
1
Ty
60
FCC PART 15C oy
[— ““-'—v..___
\3
0 2425 2442, 24459, 2476. 2493. 2510
Frequency {(MHz)
3ite no. 3m Chamber DIata no. =10
Dis. / &int. 3 2012 3115 (4580) Ant. pol. @ VERTICALL
Liwit FCCZ PART 15C v
Enw. / Ins. Z23%C/54% Engineer Leo-Li
EUT 150Mbps Wireless N AD3LZ+ Modem Router
Fower supply DC 9V From Adapter input AC 1Z0V/60Hz
Test mode IEEES0Z.11nHT40 Z352MHz T= Mode
MW Th-Wa3901N
Ant. Cahle Amp. Emission
Fredq. Factor los= Factor Reading Lewvel Limits= Margin Femark
[MHz) [dB/m) 1dE) [dE) [dEuW) (dBul/m) (dBuVW/m) (dE)
2443 ,275 27.04 .09 35.92 93.02 a0.23 54,00 -36.23 bverage
2 2483.500 z27.29 .16 35.92 53.60 51.13 S54.00 Z.87 bvyerage
3 2500.000 z27.40 .19 35.93 44,352 41.95 S4.00 12 .02 bverage

Remarks:

1. Ewission Level= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
2. The emwis=sion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13008
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FCC ID:TE7TDWS8901NV1

AUDIX Technology (Shenzhen) Co., Ltd.
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Data: 81 File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
Level (dBuvim) Date: 2013-03-06
120
1
ﬁ”m FCC PART 15C PEAK
G0 T3
0 2425 2442, 24459, 2476. 2493. 2510
Frequency {(MHz)
3ite no. : 3m Chatber DIata no. : 51
Dis. / &int. I 3m 2012 3115 (4580) Ant. pol. @ HORIZCONTLL
Liwit : FCC PALET 15C PELE
Env. / Ins. 1 23%C/54% Engineer : Leo-Li
EUT : 150Mbps Wireless N ADBLZ+ Modem Router
FPower supply : DC 9V From Adapter input AC 120V/E60Hz
Test mode : IEEESO0OZ.11nHT40 Z352MHz T= Mode
MW : TD-WE901N
Ant. Cahle Amp. Emission
Fredq. Factor los= Factor Reading Lewvel Limits= Margin Femark
[MHz) [dB/m) 1dE) [dE) [dEuW) (dBul/m) (dBuVW/m) (dE)
1 24L50.330 27.08 .10 35.92 89.59 B6.85 74,00 -12 .85 Peak
2 2483.500 z27.29 .16 35.92 55.17 55.70 74.00 15.30 Peak
3 2486.455 2Z7.351 G.16 35.92 59,14 56.71 74,00 17.29 Peak
4 2500.000 z27.40 .19 35.93 49.51 46.97 74,00 27.03 Peak
Remarks:
1. Ewission Level= Antenns Factor + Cable Loss -Amp Factor + REeading.

Z.

The emission levels that are Z20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data: 82

Level (dBuim)
120

File: G:2013 report T'TP-LINK'ACS1300141.EM6 (104)

Date: 2013-03-06

G0

FCC PART 15C AV

==

2
3
0 2425 2442, 24459, 2476. 2493. 2510
Frequency {(MHz)
3ite no. 3m Chamber DIata no. g2
Dis. / &int. 3 2012 3115 (4580) Ant. pol. HORIZCONTLL
Liwit FCCZ PART 15C v
Enw. / Ins. Z23%C/54% Engineer Leo-Li
EUT 150Mbps Wireless N AD3LZ+ Modem Router
Fower supply DC 9V From Adapter input AC 1Z0V/60Hz
Test mode IEEES0Z.11nHT40 Z352MHz T= Mode
MW Th-Wa3901N
Ant. Cahle Amp. Emission
Fredq. Factor los= Factor Reading Lewvel Limits= Margin Femark
[MHz) [dB/m) 1dE) [dE) [dEuW) (dBul/m) (dBuVW/m) (dE)
2455.855 27.1:Z2 .11 35.92 79,44 TE.75 54,00 —-22.758 bverage
2 2483.500 z27.29 .16 35.92 41.25 38.81 S54.00 15.1% bvyerage
3 2500.000 z27.40 .19 35.93 36.71 34.3537 S4.00 19,63 bverage

Remarks:

1. Ewission Level= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
2. The emwis=sion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13008




AUDIX )

FCC ID:TE7TDWS8901NV1

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-30

Data:

120

G0

0

[ Y Y SV A Y

05 File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
Level (dBuvim) Date: 2013-03-06
5
) 3 FCC PART 15C
e A
2310 2338. 2366. 2394. 2422, 2450
Frequency {(MHz)

3ite no. 3m Chamber DIata no. HE= 1

Dis. / &int. 3 2012 3115 (4580) Ant. pol. : VERTICLL

Limit FCC PART 15C FELE

Enw. / Ins. Z23%C/54% Engineer : Leo-Li

EUT 150Mbps Wireless N AD3LZ+ Modem Router

Fower supply DC 9V From Adapter input AC 1Z0V/60Hz

Test mode IEEES0Z.11nHT40 Z322ZMHz T= Mode

MW TD-W39011

Ant. Cahle Amp. Emission

Fredq. Factor los= Factor Reading Lewvel Limits= Margin Femark

[MH=z) [dB/m) [dE) [dE] (dBuv) (dBul/m) (dBuVW/m) (dE)
2389.100 Z6.69 6.00 35.92 73.60 70.37 74,00 3.63 Peak
Z390.000 2Z6.70 6.00 35.92 71.85 68.63 74.00 37 Peak
Z398.620 Z6.75 6.01 35.92 77.95 74,79 74,00 -0.79 Peak
z400.000 Z6.76 6.02Z 35.92 75.10 71.98 74.00 z.04 Peak
Z2415.420 Z6.86 .04 35.92 106.11 103.09 74,00 -29.08 Peak
Retnarks:

1. Emission Level= Antenns Factor + Cable Loss -Amp Factor + REeading.
2. The emission lewvels that are Z20dB below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data: 96 File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
Level (dBuvim) Date: 2013-03-06
120
K]
60 2
4 " FCC PART 15C
I_‘_,.-'—'_
0 2310 2338. 2366. 2394. 2422, 2450
Frequency {(MHz)
3ite no. 3m Chamber DIata no. =)
Dis. / &int. 3 2012 3115 (4580) Ant. pol. @ VERTICALL
Liwit FCCZ PART 15C v
Enw. / Ins. Z23%C/54% Engineer Leo-Li
EUT 150Mbps Wireless N AD3LZ+ Modem Router
Fower supply DC 9V From Adapter input AC 1Z0V/60Hz
Test mode IEEES0Z.11nHT40 Z322ZMHz T= Mode
MW Th-Wa3901N
Ant. Cahle Amp. Emission
Fredq. Factor los= Factor Reading Lewvel Limits= Margin Femark
[MHz) [dB/m) 1dE) [dE) [dEuW) (dBul/m) (dBuVW/m) (dE)
2390.000 Z&.70 .00 35.92 54,37 5E1.15 54,00 2.85 bverage
Z 2400.000 Z6&.76 .02 35.92 60. 434 57.30 S54.00 -3.30 bvyerage
3 2413.600 Z6.55 .04 35.92 95.11 9z .05 S4.00 -35.08 bverage

Remarks:

1. Ewission Level= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
2. The emwis=sion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data: 97 File: G:2013 report T'TP-LINK'ACS130Q00141.EMG (104)

120

G0

0

[ Y Y SV A Y

Level (dBuim)

Date: 2013-03-06

5

FCC PART 15C \PEAK

WWWWMM

2310 2338. 2366. 2394. 2422, 2450
Frequency {(MHz)

3ite no. : 3m Chatber DIata no. HE= 1

Dis. / &int. I 3m 2012 3115 (4580) Ant. pol. @ HORIZCONTLL

Liwit : FCC PALET 15C PELE

Env. / Ins. 1 23%C/54% Engineer : Leo-Li

EUT : 150Mbps Wireless N ADBLZ+ Modem Router

FPower supply : DC 9V From Adapter input AC 120V/E60Hz

Test mode : IEEESO0OZ.11nHT40 Z322ZMHz T= Mode

MW : TD-WE901N

Ant. Cahle Amp. Emission

Fredq. Factor los= Factor Reading Lewvel Limits= Margin Femark

[MHz) [dB/m) 1dE) [dE) [dEuW) (dBul/m) (dBuVW/m) (dE)
2389.380 ZA.69 .00 35.92 Eg.27 5E5.04 74,00 158.9¢8 Peak
Z390.000 Za.70 .00 35.92 54.55 51.63 74.00 Z2.37 Peak
Z2395.480 Z6.75 .01 35.92 60.77 57.61 74,00 156.39 Peak
2400.000 Z&.76 .02 35.92 59.15 S56.04 74,00 17.96 Peak
2432 .780 Z6.97 .07 35.92 90. 56 g7.958 74,00 -13.958 Peak

Retnarks:

1. Emission Level= Antenns Factor + Cable Loss -Amp Factor + REeading.
2. The emission lewvels that are Z20dB below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data: 98 File: G:2013 report TTP-LINK\ACS1300141.EM6 (104)
Level (dBuvim) Date: 2013-03-06
120
3
60
FCC PART 15C oy
?—\J
1
0 2310 2338. 2366. 2394. 2422, 2450
Frequency {(MHz)

3ite no. 3m Chamber DIata no. a5

Dis. / &int. 3 2012 3115 (4580) Ant. pol. HORIZCONTLL

Liwit FCCZ PART 15C v

Enw. / Ins. Z23%C/54% Engineer Leo-Li

EUT 150Mbps Wireless N AD3LZ+ Modem Router

Fower supply DC 9V From Adapter input AC 1Z0V/60Hz

Test mode IEEES0Z.11nHT40 Z322ZMHz T= Mode

MW Th-Wa3901N

Ant. Cahle Amp. Emission
Fredq. Factor los= Factor Reading Lewvel Limits= Margin Femark
[MHz) [dB/m) 1dE) [dE) [dEuW) (dBul/m) (dBuVW/m) (dE)
2390.000 Z&.70 .00 35.92 39.28 36.06 54,00 17.94 bverage

Z 2400.000 Z6&.76 .02 35.92 44.26 41.1:2 S54.00 12 .58 bvyerage
3 2431.500 zZ6.96 .07 35.92 g1.60 78.71 S4.00 -z4.71 bverage

Remarks:

1. Ewission Level= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
2. The emwis=sion lewvels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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7. 6dB Bandwidth Test
7.1.Test Equipment

Item| Equipment | Manufacturer| Model No. | Serial No. Last Cal. | Cal. Interval
1. Spectrum Agilent E4446A | US44300459 | May.08, 12 1 Year
2 Amp HP 8449B 3008A08495 | May.08, 12 1 Year
3. Antenna EMCO 3115 9510-4580 | May.31, 12 1Year
4. HF Cable | Hubersuhner | Sucoflex104 - May.08, 12 1 Year
5 ipne;lt;‘;é‘: Agilent | N9030A |MY51380221| MaY-08.12 1 qyeqy

7.2.Limit
For direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz

7.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The bandwidth of the fundamental
frequency was measured by spectrum analyzer with 300kHz RBW and 1MHz VBW. The 6dB
bandwidth is defined as the total spectrum the power of which is higher than peak power minus
6dB.

7.4.Test Results

EUT: 150Mbps Wireless N ADSL2+ Modem Router
M/N: TD-W8901N
Test date: 2013-04-09 Pressure: 101.4+1.0 kpa Humidity: 51.4%+3.0%
) . . Temperature : 22.2+0.6
Tested by: Leo-Li Test site:  RF Site o
Cable loss: 1 dB Attenuator loss: 20 dB
6dB bandwidth Limit
Test Mode CH ( MHz ) (KH2)
CH1 11.24 >500
11b CHG6 11.24 >500
CH11 11.24 >500
CH1 16.14 >500
11g CH6 16.13 >500
CH11 16.16 >500
CH1 17.19 >500
HlTlgo CH6 17.1 >500
CH11 17.1 >500
CH1 35.23 >500
HlleTo CH4 35.29 >500
CH7 35.13 >500
Conclusion : PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

Agilent Spectrum Analyzer - Docupied BW

.i.']antar Freq 2.412000000 GH=z

(] Trig: Fres Run
BIFGaincLuw #Aren: 10 dB

BF INT !
Cunter Fragq: 2412000000 GHz

4414 PM ape 10, 2003

Radio Std: Nong Traca/Detector

Avg|Hold:= 10010

Radie Device: BTS

Ref Ofset 21 dB

Occupled Bandwidth

#VBW 1 MHz

Total Power

14.565 MHz

Transmit Freq Error
¥ dB Bandwidth

511.60 kHz
11.24 MHz

OBW Power

Span 30 MHz
Sweep 1ms

21.8 dBm

899,00 %

STATUE 3 Align Naw, All réquinad

(] Trig: Fres Run
BIFGaincLuw #Aren: 10 dB

S:F T F
Cuntar Fragq: 2437000000 GHz

A PM ape 10, 2003

Radio Std: Nong Traca/Detector

Avg|Hold:= 10010

Radie Device: BTS

Ref Offset 31 dE
Ref 21.00 dBm

Occupled Bandwidth

#VBW 1 MHz

Total Power

14.461 MHz

Transmit Freq Error
¥ dB Bandwidth

535.66 kHz
11.24 MHz

OBW Power

Span 30 MHz
Sweep 1ms

20.8 dBm

899,00 %

STATUE 3 Align Naw, All réquinad

Audix Technology (Shenzhen) Co., Ltd.
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Test CH11: 2462MHz

Agilent Spectrum Analyzer - Docupied BW

.i.']antar Freq 2.462000000 GH=z
BFGuinlow — #Aten: 10 dB

. Trig: Fres Run

E24=F | INT !
Cunter Fraq: 2452000000 GHz
Avg|Hold:= 10010

OLE] (6 5050 P dpr 10, 2013
Radie Std: None

Radie Device: BTS

Ref OMset 21 dB
Ri @.ﬂ dBm

|

FRes BW 300 kHz

Occupled Bandwidth
14.403 MHz

Transmit Freq Error
¥ dB Bandwidth

#VBW 1 MHz

Total Power

543.25 kHz
11.24 MHz

OBW Power

Span 30 MHz
Sweep 1ms

20.1 dBm

899,00 %

STATUE 3 Align Naw, All réquinad

Trace/Detector

Test Mode: IEEE 802.11g TX

Test CH1: 2412MHz

Agilent Spectrum Analyzer - Docupied BW

.i.']antar Freq 2.412000000 GH=z

SFGainLow — EAtten: 10 48

y Trig: Free Run

E24=F |INT !
Cunter Fragq: 2412000000 GHz
Avg|Hold:= 10010

IR (65500 P apr 10, 2013
Radie Std: None

Radie Device: BTS

Ref Offset 31 dE
Ref 21.00 dBm

Occupled Bandwidth

#VBW 1 MHz

Total Power

16.734 MHz

Transmit Freq Error
¥ dB Bandwidth

552,24 kHz
16.14 MHz

OBW Power

Span 30 MHz
Sweep 1ms

24.7 dBm

899,00 %

STATUE 3 Align Naw, All réquinad

Trace/Detector

Audix Technology (Shenzhen) Co., Ltd.
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Test CH6: 2437MHz

Agilent Spectrum Analyzer - Docupied BW
i 5 BEF INT FEE] (B P B 10, 2013

Center Fraq 2.437000000 GHz Cunter Frag: 2437000000 GHz Radio Std: Nonw Traca/Detector
(irn] Trig: Fres Run Avg|Hold:= 10010

BIFGain:Luw #Aren: 10 dB Radie Device: BTS

Ref OMget 21 dB
Rel 21.00 dBm

’7 ZEL

Span 30 MHz
#VBW 1 MHz Sweep 1ms

Occupled Bandwidth Total Power 24.2 dBm
16.680 MHz

Transmit Freq Error 560.89 kHz OBW Power 99,00 %
¥ dB Bandwidth 16.13 MHz ¥ dB

Test CH11: 2462MHz

Agilent Spectrum Analyzer - Docupied BW

L F EeF INT e b3 (52 P B 10, 2013

Center Freq 2.462000000 GHz Conter Fraq: 2452000000 GHz Radio Std: None Traca/Detector
(irn] Trig: Fres Run Avg|Hold:= 10010

BIFGain:Luw #Aren: 10 dB Radie Device: BTS

Ref OMset 21 dB
iBid REf w‘ﬂ dBm

Span 30 MHz
#VBW 1 MHz Sweep 1ms

Occupled Bandwidth Total Power 23.6 dBm
16.650 MHz

Transmit Freq Error 538.99 kHz OBW Power 99,00 %
¥ dB Bandwidth 16.16 MHz

STATUE 3 Align Naw, All réquinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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Test Mode: IEEE 802.11n HT20 TX
Test CH1: 2412MHz

Agilent Spectrum Analyzer - Docupied BW
L i EeF T e b3 (57 4 P Bpr 10, 201%
Center Frag 2.412000000 GHz Cunter Fragq: 2412000000 GHz Radie Std: None

(irn] Trig: Fres Run Avg|Hold:= 10010

BIFGain:Luw #Aren: 10 dB Radie Device: BTS

Trace/Detector

Ref Offset 31 dE
Ref 21.00 dBm

Span 30 MHz
#VBW 1 MHz Sweep 1ms

Occupled Bandwidth Total Power 24.6 dBm
17.565 MHz

Transmit Freq Error 587.50 kHz OBW Power 99,00 %
¥ dB Bandwidth 17.19 MHz

STATUE 3 Align Naw, All réquinad

BF INT dhee b (6 S P dpr 100, 2013
Canter Frag: 2482000000 GHa Radio Std: None Traca/Detector
(irn] Trig: Fres Run Avg|Hold:= 10010
BIFGaincLow #Artan: 10 4B Radie Device: BTS

Ref Offset 31 dE
Ref 21.00 dBm

Span 30 MHz
#VBW 1 MHz Sweep 1ms

Occupled Bandwidth Total Power 23.3 dBm
17.503 MHz

Transmit Freq Error 607.19 kHz OBW Power 99,00 %
¥ dB Bandwidth 17.10 MHz

STATUE 3 Align Naw, All réquinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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Test CH11: 2462MHz

Agilent Spectrum Analyzer - Docupied BW

L F EEE (INT e b3 (B 10 PM pr 10, 200%
Center Freq 2.437000000 GHz Conter Fraq: 2437000000 GHz Radie Std: None Traca/Detector
(irm] Trig: Fres Run Avg|Hold:= 10010

BIFGain:Luw #Aren: 10 dB Radie Device: BTS

Ref Offset 31 dE
Ref 21.00 dBm

f——

#VBW 1 MHz

Occupled Bandwidth Total Power 24.0 dBm
17.531 MHz

Transmit Freq Error 606.69 kHz OBW Power 99,00 %
¥ dB Bandwidth 17.10 MHz

STATUS €3 Align Now, All réquinad

Test Mode: IEEE 802.11n HT40 TX
Test CH1: 2422MH

Agilent Spectrum Analyzer - Docupied BW
L i EeF T e b3 (0012 P Bpr 10, 2013
Center Frag 2.422000000 GHz Cuntar Fraq: 2422000000 GHz Radie Std: None

(irn] Trig: Fres Run Avg|Hold:= 10010

BIFGain:Luw #Aren: 10 dB Radie Device: BTS

Trace/Detector

Ref Offget 31 dB
Refl 20.00 dBm

Span 60 MHz
#VBW 5 MHz Sweep 1ms

Occupled Bandwidth Total Power 20.6 dBm
35.566 MHz

Transmit Freq Error 624.17 kHz OBW Power 99,00 %
¥ dB Bandwidth 35.23 MHz

STATUE 3 Align Naw, All réquinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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Test CH4: 2437MHz

Agilent Spectrum Analyzer - Docupied BW

LK fif : EEE (INT e b3 (32 P Apr 10, 2013
Ref Value 21.00 dBm Cunter Frag: 2437000000 GHz Radie Std: None Trace/Detector
(irm] Trig: Fres Run Avg|Hold:= 10010

BIFGain:Luw #Aren: 10 dB Radie Device: BTS

Ref Offset 31 dE
Ref 21.00 dBm

Span 60 MHz
#Res BW 470 kHz #VBW 5 MHz Sweep 1ms

Occupled Bandwidth Total Power 24.3 dBm
35.785 MHz

Transmit Freq Error 660.91 kHz OBW Power 99,00 %
¥ dB Bandwidth 35.29 MHz

STATUE 3 Align Naw, All réquinad

Test CH7: 2452MHz

Agilent Spectrum Analyzer - Docupied BW

- i B2 INT s 050515 PM Apr 10, 20L3
Cunter Fraq: 2452000000 GHz Radio Std: None Traca/Detector

(irm] Trig: Fres Run Avg|Hold:= 10010

HIFGain:L e #Arten: 10 4B Radie Davice: BTS

Ref Offset 31 dE
Ref 21.00 dBm

Span 60 MHz
#VBW 5 MHz Sweep 1ms

Occupled Bandwidth Total Power 19.4 dBm
35.529 MHz

Transmit Freq Error 621.10 kHz OBW Power 99,00 %
¥ dB Bandwidth 35.13 MHz

STATUE 3 Align Naw, All réquinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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8. OUTPUT POWER TEST
8.1.Test Equipment
Item| Equipment |Manufacturer| Model No. | Serial No. Last Cal. Cal.
Interval
1. Spectrum Agilent E4446A | US44300459 | May.08, 12 1 Year
2. Amp HP 8449B 3008A08495 | May.08, 12 1 Year
3. Antenna EMCO 3115 9510-4580 | May.31, 12 1Year
4. HF Cable Hubersuhne | Sucoflex104 - May.08, 12 1 Year
5. | Power Meter Anritsu ML2487A | 6K00002472 | May.08, 12 1Year
6. | Power Sensor Anritsu MAZ2491A 033005 May.08, 12 1Year
7. Spectrum . May.08,12
Analyzer Agilent N9030A |MY51380221 1Year

2, For IEEE 802.11b/g and IEEE802.11n HT20 mode, use a PK power meter which’s
bandwidth is 20MHz and above 26dB bandwidth of signal to measure out each test
modes’ PK output power.

3, For IEEE802.11n HT40 mode, because the signal’s bandwidth is about 40MHz and above
20MHz bandwidth of power sensor ML2491A. So Bandwidth correction method according

8.2.Limit (FCC Part 15C 15.247 b(3))

For systems using digital modulation in the 2400—2483.5MHz, The Peak out put Power shall not
exceed 1W(30dBm)

8.3.Test Procedure
1, Connected the EUT’s antenna port to measure device by 26dB attenuator.

to ANSI C63.10 clause 6.10.2.1 part (c) was used:
1) Set the RBW=3MHz and VBW =8MHz
2) Turn averaging off
3) Set sweep to automatic
4) Set the span just large enough to capture the emission
5) Use a peak detector on max hold
6) Record the measured power

7) Calculate Output power of EUT use the formula:

Note: The cable loss and attenuator loss were offset into measure device as an amplitude

offset.

Peak output power =measured power+ 10log[(26dB bandwidth of emission)/(analyzer RBW)]

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13008



4AUDIX ]

FCC ID:TE7TDWS8901NV1

AUDIX Technology (Shenzhen) Co., Ltd.

page 8-2

8.4.Test Results

EUT: 150Mbps Wireless N ADSL2+ Modem Router
M/N: TD-W8901N
Test date: 2013-04-09 Pressure: 101.2+1.0 kpa Humidity: ~ 45.8+
3.0%
) ) ) Temperature : 22.8+0.6
Tested by: Leo-Li Test site:  RF Site c
Cable loss: 1 dB Attenuator loss: 20 dB Af‘te””a.
' ' Gain:5dBi
Test CH Peak output Power Limit
Mode (MH2z) (dBm) (dBm)
CH1 19.8 30
11b CHG6 19.14 30
CH11 18.44 30
CH1 24.96 30
119 CH6 24.35 30
CH11 23.69 30
1 CH1 24.87 30
20 CH6 23.94 30
CH11 23.32 30
Result Limit
Test CH Measured PK Output power
Mode power(dBm)/3MHz (dBm) (dBm)
11n CH1 8.84 20.24 30
HT40 CH4 13.16 24.56 30
CH7 8.17 19.57 30
26dB Bandwidth for 11n HT40:41.42MHz
BW correction factor = 10log[(41.42MHz)/(3MHz)] = 11.4dB
Conclusion: PASS

Audix Technology (Shenzhen) Co., Ltd.
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Test Mode: IEEE 802.11n HT40

Agilent Spectrum Analyzer - Swept 54

ik

Marker 1 2.459900000000 GHz R Avg Typs: Log-Par
PHO: Fast Lo 1rig: Fres Run Avg|Hold:= 100100

FGalmbLow — Atten: 10 48

Ref Offset 21 dB
Ref 21.00 dBm

Center 2.452511 GHz Span 100.0 MHz

#Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.00 ms (1001 pts)
WED STATUS 3 Align Maw, All réquired

iy | LT AM Ay 11, 2013
Avg Typa: Log-Pwr TRACK
PHO: Fast .0 Trig: Fres Run Avg|Hold:= 100/100 'r-.-r-:
IFGaaim:Lww Awen: 10 d8 L€

Peak Search

Ref Offset 21 dB
Ref 21.00 dBm

Center 2.43?Eﬂ GHz Span 100.0 MHz

#Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.00 ms (1001 pts)
WED STATUS 3 Align Maw, All réquired

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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Agilent Spectrum Analyzer - Swept 54
L &F == [EE] beASTH A Apr 11, 2013
Marker 1 2.430000000000 GHz L Aorg Typa: Log-Pwr TRACH
PHO: Fast Lo 1rig: Fres Run Avg|Hold:= 100/ 100 TVPE
-
IFGaim:Luw Atten: 10 d8

Peak Search

Rief Offset 21 dB Mkr1 2.4
Ref 21.00 dBm n

1
g i "=y P T

1
g |
e ——— SRS R L. L o J..H|

Center 2.422@ GHz Span 100.0 MHz
#Res BW 3.0 MHz #VBW B.0 MHz Sweep 1.00 ms (1001 pts)

WED STATUS 3 Align Maw, All réquired

EREE (INT FeE] LA M Apr 11, 2013
Canter Frag: 2422000000 GHa Radio Std: None Traca/Detector
(] Trig: Fres Run Avg|Hold:= 10010
BIFGaincLow #Artan: 10 4B Radie Device: BTS

Ref Offset 31 dE
Ref 21.00 dBm

e T

épan 50 MHz
Res EW 470 kHz VEW 5 NMHz Sweep 1ms

Occupled Bandwidth Total Power 19.2 dBm
36.155 MHz

Transmit Freq Error 17.579 kHz OBW Power 99,00 %
¥ dB Bandwidth 41.42 MHz -26.00 dB

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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Agilent Spectrum Analyzer - Oocupied B"ﬁ'

L &F BEE INT i i A B 11, 013

Center Fraq 2.437000000 GHz Cunter Frag: 2437000000 GHz Radio Std: Nons Traca/Detector
v Trig: Fres Run Avg|Hold:= 10010

nl;l:l:,.,,-in-_Lm. * BAtten: 10 4B Radie Device: BTS

Ref OMget 21 dB
Rel 21.00 dBm

o

|
|

Center 2437 GHz Span 50 MHz
Res BW 470 kHz VBW 5 MHz sweep 1ms

Occupled Bandwidth Total Power 18.4 dBm
36.150 MHz

Transmit Freq Error 15.063 kHz OBW Power 99,00 %
¥ dB Bandwidth 41.38 MHz x dB -26.00 dB

rrl.'r'l.ltﬂ Align Maw, rmrad

Agilent Spectrum Analyzer - Oocupied B"ﬁ'

L &F BEE INT i | B0 AM Bpr 11, 2013

Center Fraq 2.452000000 GHz Cunter Frag: 2452000000 GHz Radio Std: Nonw Traca/Detector
v Trig: Fres Run Avg|Hold:= 10010

nl;l:l:,.,,-in-_Lm. * BAtten: 10 4B Radie Device: BTS

Ref OMget 21 dB
Rel 21.00 dBm

i
|
|
|

Center 2452 GHz Span 50 MHz
Res BW 470 kHz VBW 5 MHz sweep 1ms

Occupled Bandwidth Total Power 18.7 dBm
36.143 MHz

Transmit Freq Error 11.867 kHz OBW Power 99,00 %
¥ dB Bandwidth 41.25 MHz -26.00 dB

STATUS €3 Align Now, All réquinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008




4AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDW8901NV1 page 9-6
9. POWER SPECTRAL DENSITY TEST
9.1.Test Equipment
Item| Equipment | Manufacturer| Model No. | Serial No. Last Cal. | Cal. Interval
1. | Spectrum Agilent E4446A | US44300459 | May.08, 12 1 Year
2. Amp HP 8449B 3008A08495 | May.08, 12 1 Year
3. Antenna EMCO 3115 9510-4580 | May.31, 12 1Year
4. | HF Cable | Hubersuhne | Sucoflex104 - May.08, 12 1 Year
9.2.Limit

For digitally modulated systems, the power spectral density conducted from the intentional radiator to
the antenna shall not be greater than 8dBm in any 3kHz band during any time interval of continuous
transmission.

9.3.Test Procedure
1. Connected the EUT’s antenna port to spectrum analyzer device by 20dB attenuator.

2 Set the test frequency as center frequency,Set RBW=3KHz,VBW=10KHz,Span
large enough capture the entire frequency,Read out maximum peak leval frequency

3, Set the frequency read from produce 2 as center frequency,then set the span=
300KHz, Sweep time=Span/RBW,Then Max hold,read out each mode and each
chain's Power density.

Note: The cable loss and attenuator loss were offset into measure device as an amplitude

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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9.4.Test Results

EUT: 150Mbps Wireless N ADSL2+ Modem Router

M/N: TD-W8901N

Test date: 2013-04-09

Pressure: 101.2+1.0 kpa

Humidity: 45.8+3.0%

Tested by: Leo-Li

Test site:  RF Site

Temperature : 22.8+0.6

°C
Cable loss: 1 dB Attenuator loss: 20 dB
Test Mode CH Power density ( dBm/3KHz ) Limit
(dBm/3KHz)

CH1 -10.415 8

11b CHG6 -11.399 8
CH11 -12.613 8
CH1 -11.351 8

119 CH6 -9.61 8
CH11 -12.351 8
CH1 -11.064 8

11n

HT20 CHG6 -11.511 8
CH11 -12.289 8
CH1 -17.498 8

11n

HT40 CH4 -12.441 8
CH7 -18.203 8

Conclusion : PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

Agilent Spectrum Analyzer - Swept 54
F [EE] J0:DCcAe PM apr 10, SES

Marker 1 2411860800000 GHz =i Avg Typs: Log-Par '“-*- PARN Fuiireti
PHO: Close g o 1rig: Fres Run Avg|Hold: 11400 TvPE

FGaimLow — Atten: 10 48 reT

Ref Offset 21 dB
Ref 21.00 dBm

Center 2.41182800 GHz Span 300.0 kHz

#Res BW 3.0 kHz #VBW 10 kHz #Sweep 100 5 (1001 pts)
WED STATUE 3 Align Maw, All réquined

Test CH6: 2437MHz

Agilent Spectrum Analyzer - Swept 54

[ EED 1005 AT P e 10, LS

Marker 1 E.dEE?TEUUUDD GHz = vaHord 1o "mr- —
PH: Closs Ly 0 17ig: Fres Run Avg|Hold: 1100 TYPRE

FGalmLow — Atten: 10 48 reT

Ref Offset 21 dB
Ref 21.00 dBm

n .I '|I ] I: |. i JI Iu; I:I |

L1 [ [ 1 [ [ 1 1 |

Center 243692100 GHz Span 300.0 kHz
#Res BW 3.0 kHz E#VBW 10 kHz #Sweep 100 5 (1001 pts)

WED STATUE i3 Algn Maw, All requinad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008




4AUDIX ]

FCC ID:TE7TDWS8901NV1

AUDIX Technology (Shenzhen) Co., Ltd.

page 9-9

Test CH11: 2462MHz

Agilent Spectrum Analyzer - Swept 58

ih!arker 1 2.461805000000 GHz
PH: Close |
IFGaim:Luw

Ref Offset 21 dB
Ref 21.00 dBm

| | I VIS U R U
BB B B = T B R

Center 24617600 GHz
#Res BW 3.0 kHz

WES

ra Trig: Fres Run
Aen: 10 48

#VEW 10 kKHz

iy |
Avg Typa: Log-Pwr
Avg|Hold: 17100

1000 PM 2o 10, SIS
TRACE |

Peak Search
TPl

|'|'-|r'lftlr-'-'u‘rf’ln'--""

Span 300.0 kHz
#Sweep 100 5 (1001 pts)

STATUE 3 Align Maw, All required

Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz

Agilent Spectrum Analyzer - Swept 54

ih!arker 1 2.408715500000 GHz
PH: Close .0
IFGaim:Luw

Ref Offset 21 dB
Ref 21.00 dBm

iy |
Avg Typa: Log-Pwr
Avg|Hold: 11100

05 3708 PM g 10, 2003
TRACE |

Peak Search

Trig: Fres Run TVPE

Awen: 10 d8
Mkri 2.408

-1

1 [ [ [ 1 T [ 1]

Center 24098100 GHz
#Res BW 3.0 kHz

WES

#VEW

Span 300.0 kHz
#Sweep 100 5 (1001 pts)

STATUS 3 Align Naw, All requinad

10 kHz

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7TDWS8901NV1

page 9-10

Test CH6: 2437TMHz

Agilent Spectrum Analyzer - Swept 54

ik

093417 PMapr 10, 20ES

Marker 1 2.439769300000 GHz S Avg Typs: Log-Par mmact
PH: Closs Ly 0 17ig: Fres Run Avg|Hold: 11100 TYPE

FGalmLow — Atten: 10 48

Ref Offset 21 dB
Ref 21.00 dBm

Center 24396700 GHz
#Res BW 3.0 kHz #VBW 10 kHz

DET

Span 300.0 kHz
#Sweep 100 5 (1001 pts)

STATUE 3 Align Maw, All requinad

Peak Search

Test CH11: 2462MHz

Agilent Spectrum Analyzer - Swept 54
| f b

O30T PMapr 10, 2003

Marker 1 2460655700000 GHz S Avg Typs: Log-Par tmact
PH: Closs Ly 0 17ig: Fres Run Avg|Hold: 11100 TYPE

FGalmLow — Atten: 10 48

Mkr1 2.460

Ref Offset 21 dB
Ref 21.00 dBm

Center 24607100 GHz
#Res BW 3.0 kHz #VBW 10 kHz

DET

Span 300.0 kHz
#Sweep 100 5 (1001 pts)

STATUE 3 Align Maw, All requinad

Peak Search

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13008
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Test Mode: IEEE 802.11n HT20 TX
Test CH1: 2412MHz

Agilent Spectrum Analyzer - Swept 54

e i BEE T iy ] 0% 22040 PM Epr 10, 2003
Marker 1 2.413527300000 GHz L Aorg Typa: Log-Pwr

PR Closs (g0 Trig: Fres Run Avg|Hold: 11100

IFGaimiL v Atten: 10 4B

Peak Search

Ref Offset 21 dB
Ref 21.00 dBm

l:enlt;r_i.-ﬂ:'j-l-mrl GHz Span 300.0 kHz
#Res BW 3.0 kHz E#VBW 10 kHz #Sweep 100 5 (1001 pts)

WED STATUE i3 Algn Maw, All required

Test CH6: 2437MHz

Agilent Spectrum Analyzer - Swept 54
i . : =T T £ 253 P e 10, P003
Marker 1 2.438532700000 GHz _ A Typs: Log-Pwr gz
FHO: Closs Ly ) Trig: Fres Run Avg|Hold: 1100 TVPE
IFGaimLuow Atten: 10 4B

Peak Search

Ref Offset 21 dB
Ref 21.00 dBm

Center 24384700 GHz Span 300.0 kHz
#Res BW 3.0 kHz #VBW 10 kHz #Sweep 100 5 (1001 pts)

WED STATUS 3 Align Maw, All réquired

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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Test CH11: 2462MHz

Agilent Spectrum Analyzer - Swept 54

Marker 1 2.464394300000 GHz

Ref Offset 21 dB
Ref 21.00 dBm

£2

Center 24644300 GHz
#Res BW 3.0 kHz

WES

PH: Close |

IFGaim:Luw

#VEW 10 kKHz

) ;253 PM g 10, 2003

Avg Type: Log-Pwr TRack |
Avg|Hold: 1100 TP

Peak Search
Trig: Fres Run

=" Anen: 10 4B e

Mkr1 2.48

Span 300.0 kHz
#Sweep 100 5 (1001 pts)

STATUE 3 Align Maw, All requinad

Test Mode: IEEE 802.11n HT40 TX

Test CH1: 2422MHz

Agilent Spectrum Analyzer - Swept 54

Marker 1 2.-'12!]3?3!][][][][] GHz

Ref Offset 21 dB
Ref 21.00 dBm

Center 2.4205000 GHz
#Res BW 3.0 kHz

WES

PH: Closm ©
IFGaim:Luw

#VBW 10 kHz

=" Anen: 10 4B

) i £ 15038 PM e 10, B s
Avg Typa: Log-Pwr TRack
Avg|Hold: 17400 TRl

Peak Search
Trig: Fres Run

Span 300.0 kHz
#Sweep 100 5 (1001 pts)

STATUS €3 Align Naw, All réquinad

Audix Technology (Shenzhen) Co., Ltd.
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Test CH4: 2437MHz

Agilent Spectrum Analyzer - Swept 54

iy ;1451 PMApr 10, 2003

Marker 1 2441032400000 GHz S Avg Typs: Log-Par tmact
PHO: Closs Ly o 1rig: Fres Run Avg|Hold: 11100 TYPRE

FGaimLow — Atten: 10 48

Ref Offset 21 dB
Ref 21.00 dBm

Center 2.441 Eﬂﬂﬂ GHz Span 300.0 kHz

#HRes BW 3.0 kHz #VEBW 10 KHz #Sweep 100 s (1001 pts)
WED STATUS 3 Align Maw, All réquired

Peak Search

Test CH7: 2452MHz

Agilent Spectrum Analyzer - Swept 54
i Y == ik i (F3; BOC 16 PM 2pr 10, 203
Marker 1 2.450380100000 GHz _ A Typs: Log-Pwr ey
FHO: Closn Ly ) Trig: Fres Run Avg|Hold: 1100 TVPE
IFGaimLuow Atten: 10 4B £

Ref Offset 21 dB
Ref 21.00 dBm

Center 2.4504500 GHz Span 300.0 kHz

#HRes BW 3.0 kHz #VBW 10 KHz #Sweep 100 5 (1001 pts)
WED STATUE i3 Algn Maw, All required

Peak Search

Audix Technology (Shenzhen) Co., Ltd.
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10.

MPE ESTIMATION

10.1.Limit for General Population/ Uncontrolled Exposures

Frequency Power density (mW/ cm?) Averaging time(minutes)
300MHz----1.5GHz |F/1500 30
1.5GHz---100GHz [1.0 30
Frequency(MHz) |Power density (mW/ cm?) Averaging time(minutes)
2412 1 30
2437 1 30
2462 1 30
Note: F= Frequency in MHz
10.2. Estimation Result
EUT: 150Mbps Wireless N ADSL2+ Modem Router
M/N: TD-W8901N
Test date: 2013-04-09 Pressure: 101.4£1.0 kpa Humidity: 46.4+3.0%
] ] ) Temperature : 23.6+0.6
Tested by: Leo-Li Testsite: RF Site c
Cable loss: 1 dB Attenuator loss: 20 dB Antenna Gain: 5dBi
F Peak Output | Antenna Antenna
requency ! >
I\;gzte CH ( MHz) gg\t/\?:rt Power Gain Gain MPE
(dBm) (mW) (dBi) (Linear)
CH1 2412 19.8 95.50 5 3.16 0.0601
11b CHG6 2437 19.14 82.04 5 3.16 0.0516
CH11 2462 18.44 69.82 5 3.16 0.0439
CH1 2412 24.96 313.33 5 3.16 0.1972
11g CHG6 2437 24.35 272.27 5 3.16 0.1714
CH11 2462 23.69 233.88 5 3.16 0.1472
1 CH1 2412 24.87 306.90 5 3.16 0.1932
HTo0 CH6 2437 2394 | 247.74 5 3.16 0.1559
CH11 2462 23.32 214.78 5 3.16 0.1352
1 CH1 2422 20.24 105.68 5 3.16 0.0665
HT40 CH4 2437 2456 | 285.76 5 3.16 0.1799
CH7 2452 19.57 90.57 5 3.16 0.0570

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13008
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11. ANTENNA REQUIREMENT

11.1. STANDARD APPLICABLE

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used
with the device. And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of
directional gain greater than 6dBi are used, the power shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6dBi.

11.2. ANTENNA CONNECTED CONSTRUCTION

The antennas used for this product are one Dipole antenna and that no antenna other than that
furnished by the responsible party shall be used with the device, the maximum peak gain of the
transmit antenna is 5dBi.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008
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12.DEVIATION TO TEST SPECIFICATIONS

[ NONE]

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13008




